FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR511001E
66
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875!
00 L) T VA e PEAKUNI
12
2R r— rel ikt m IR —— 528
350 0
175 175
Peak
S0 e wa‘mqnem mmml 506, 610 1000 2200 400, 4600 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY . .
Condition: PEAK BE(UNI) B3 3n 9128D-1328 241206 VERTICAL Site ¢ @3CHIGHY
.+ ROW: 1060.060KHz VBW:3000.000kHz SWT:Auto Condition: PEAK(UNIT) 3m 912D-1328_241206 VERTICAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 5454.64 5405 74.00 -19.95 40.37 3LO1 1148 2971 0.08 274 210 PEAK Mz dBul/m dBuV/w B dBWV dB/m A3 B dE o deg
2 5470.88 52.76 68.20 -15.44 39.04 31,94 11.49 29.71 0.89 274 218 PEAK 1 5678.80 183.34 ------ ------ 89.42 32.88 11.73 19.81 @.08 274 218 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
00 00
AVG_54
525 525 \_,....._"——f
1
. m//_,\;
175 175
Avg
5350 5414, 5478, 5542, 5606. 5670 1000 2200 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHI6-HY Site : B3CHI6-HY
Condition: AVG_BE(UNII) B3 3m 91200-1328_241286 VERTICAL Condition: AVG_54 3m 91200-1328_241206 VERTICAL
: RBW:1060.608kHZ VBW:0.560kHz SWT:Auto : RBHW:1000.060kHz VBI:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5451.44 43.64 54.00 -18.36 29.98 31.99 11.47 29.71 0.8 274 218 AVERAGE 1 5678.80 94.98 ------ ------ 81.06 32.80 11.73 29.81 0.08 274 210 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1-328 of C363




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental

™ Level {dBuV/m)

1225

105, vy

875

d b do PEAK BELUND. )

. A vt

36

1!

Peak Blank
5670 5689, 5708, 5721, 5746, 5765
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLI) B3 3m 91260-1328 241206 VERTICAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5725.58 65.68 68.20 -2.6 S51.56 32.18 11.78 29.84 @.80 274 218 PEAK
TEL : 886-3-327-0868 Page Number : C1-329 of C363

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
815 875
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
o L) o LY
B e eIy W " T (i I
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 1400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CH16-HY Site + @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11348.08 47.84 74.00 -26.16 56.34 39.98 16.60 65.69 0.61 - -- Peak 1 11340.08 47.9% 74.00 -26.10 56.48 39.98 16.60 65.69 @.61 - -- Peak
2 17818.08 52.25 68.20 -15.95 55.55 48.36 20.72 5.8l 0.63 - -- PEAK 1 17810.08 52.18 68.20 -16.62 55.48 48.36 20.72 65.81 0.63 - -- PEAK
TEL : 886-3-327-0868

FAX: 886-3-327-0855
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66

Mode Harmonic

U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G
B0 30
Av
g 115 175
1&70 14476, 14482, 14488, 149, 14500 1&70 1476 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G M _M%MWM
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-331 of C363

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

67
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz
Pol. Horizontal Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 105.0 1
875 875!
00 L T T e PEAKUNI
1 2
52.5 e LR ST L P " 523
350 0
175 175
Peak
S0 u 505‘;,%“9“ oy (MH 1)5564‘ 62 4 1000 2200 400. 4600 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY . .
Condition: STRADDLES U-NII-1824 3n 91260-1328 241706 HORIZONTAL Site ¢ @3CHIGHY
- RB: 1000, 000Kz VEW: 3000, 009kitz SHT:Auto Condition: PEAK(UNIL) 3m 9126D-1328_241286 HORIZONTAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 5414.35 5258 74.00 -21.42 39.11 3L76 1143 29.72 0.08 188 183 PEAK Mz dBul/m dBuV/w B dBWV dB/m A3 B dE o deg
2 468,56 52.47 68.20 -15.73 38.75 3194 1149 2971 0.ee 168 183 PEAK 1 5710.00 102.28 ------ ------ 88.25 3219 11.77 29.84 0.8 188 183 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
00 00
AVG_54
525 525 \\._..,_.y—-———”
1
N mﬂ//-»d
175 175
Avg
5350 5428, 506, 5584, 5662. 5740 1000 2200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: U-NII-1&2A AVERAGE 3m 9126D-1328 241286 HORIZONTAL Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
: RBW:1060.608kHZ VBW:@.560kHz SWT:Auto + RBHW:1000.060kHz VB:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5456.47 43.65 54.80 -18.35 29.97 31.91 11.43 29.71 @.0@ 188 183 AVERAGE 1 5718.80 94.22 —---em -eoee- 80.19 3210 11.77 29.84 .08 188 183 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1-332 of C363
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Pol. Horizontal

Fundamental

aglevel (B

.

700 ’ STRADDLES U-NI-15.2A|
5! %MMAL " gt , ‘.1

%,

Peak

Blank

5700 5750, 5800, 5850,
Frequency (WHz)

Site + B3CHIG-HY
Condition: STRADDLES U-NII-182A 3m 91260-1325_241206 HORIZONTAL
+ REW:1080.000kHz VBW:3000,B0BkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5941.75 54.74 68.20 -13.46 40.85 32.68 11.93 29.97 @.89 188 183 PEAK

TEL : 886-3-327-0868

Page Number : C1-333 of C363
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

67
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz
Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1051 1
875 875!
oo L [l e H e [ e [ PEAKIUN
1
7T PR S U ST W o
350 350
175 74l
Peak
5 . 505‘;,%"9““ :MHZ)E’SM i i 1000 200, 400, 4600 5800. 7000
Frequency (MHz)
Site + B3CHL6-HY , .
Condition: STRADDLES U-NII-L82A 3n 91260-1328 241206 VERTICAL Site ¢ @3CHIGHY
- RBH: 1000.000KHz VBW: 3009, 20gkitz ST :Auto Condition: PEAK(UNII) 3n 9126D-1328_241286 VERTICAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 543970 53.22 74.60 -20.78 39.61 3L.86 11.46 29.71 0.8 250 212 PEAK Pz dBuV/m dBuv/m d6  dBuv  dB/m d8 de B am  deg
2 5461.15 52,30 68.20 -15.99 33.61 31.92 11.48 29.71 @.ee 252 212 PEAK 1 5718.00 164.48 ------ ------ 99.48 32.87 11.75 29.87 @.88 252 212 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875
00 00
AVG_54
525 525 L,_,;-—-—"
1
3 m/
175 175)
Avg
5350 5428, 506. 5584, 5662. 5140 1000 200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHL6-HY Site : B3CH16-HY
Condition: U-NII-1&2A AVERAGE 3m 9128D-1328 241286 VERTICAL Condition: AVG_54 3m 91200-1328_241206 VERTICAL
: RBW:1060.608kHZ VBW:@.560kHz SWT:Auto : RBHW:1000.060kHz VBI:0.560kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5458.42 43.72 54.00 -18.28 30.03 31.92 11.43 29.71 @.8@ 252 212 AVERAGE 1 5718.80 96.63 ------ ------ 82.60 32.10 11.77 29.84 .08 252 212 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1-334 of C363
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Pol. Vertical Fundamental
™ Level {dBuV/m)
1225
1080 i \
875 M
00 STRADDLES UNI-1E2A
5! MMM‘“"‘VMM i by
36
1!
Peak Blank
5700 5750 5800. 5850. 5900. 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: STRADDLES U-NII-182A 3m 91260-1326_241206 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0vkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5854.80 54.98 68.20 -13.22 48.57 32.42 11.91 29.92 @.89 252 212 PEAK
TEL : 886-3-327-0868 Page Number : C1-335 of C363

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol.

Horizontal Vertical
1 4ﬂLeﬁlel{IIBll\llln) 1 4ﬂu}vﬂI{dBﬂ\llln)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
2 P 2 sl
J J o
PR R N gttt WMW’”«WWM W“‘wﬁ
350 30
Peak 17_: 17_:
Av g 7000 9200, 11400, 1 15800, 18000 1000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB  dBu/ dB/fm  dB & o dey
1 11428.08 49.81 74.80 -24.19 58.29 39.95 16.67 65.7L @.60 228 293 PEAK 1 1142008 49.07 74.08 -24.93 57.55 39.95 16.67 65.71 @.60 204 41 PEAK
2 11428.08 39.48 54.80 -14.50 47.96 39.95 16.67 65.71 @.60 228 293 AVERAGE 2 1142008 39.44 54.08 -14.56 47.92 39.95 16.67 65.71 @.60 204 41 AVERAGE
3 17130.08 53.81 68.20 -14.39 56.60 48.40 20.88 64.78 0.63  -- -- PEAK 3 17130.08 53.26 68.20 -14.94 56.85 40.40 20.88 64.78 @.63  -- -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Report No. : FR511001E

Mode Harmonic
U-NII-2C_5.47-5.725_802.11ax HE40_CH142_Full RU_5710MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
14.47G VG 54 NG 54
525 525
~14.5G
30 30
Av
g 115 115
13470 14476, 14482, 14488, 14404, 14500 13470 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHIG-HY Site : G3CHIG-HY
Condition: AVG 54 3n 9129D-1522 256327 HORTZONTAL Condition: AVG 54 3n 9128D-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
17G VG 54 NG 54
525 525
30 30
Av
g 115 115
17“000 17200, 17400, 17600, 17800, 18000 17“000 17200, 17400, 17600, 17800, 18000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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68
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
Pol. Horizontal Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1051
1
875 875!
oo — Ay T T L] PEAKUNI
L NESE———L 525
350 350
175 74l
Peak
S0 8. u Frequency (MH 1)5458‘ s 10 1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHL6-HY , .
Condition: PEAK BE(UNII) B3 3n 9128D-1325 241205 HORTZONTAL Site ¢ @3CHIGHY
- RB: 100,000k VBW: 3009, 808kia. SHT:Auto Condition: PEAK(UNII) 3 9126D-1328_241206 HORTZONTAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 545872 50.41 74.00 414,50 45.72 3L92 1148 2971 0.00 100 202 PEAK Mz dBuV/m cBuV/m  dB dBWV dB/n B dB dB o deg
2 5469.34 39.74 68.20 -B.46 46.82 31.94 11.49 29.71 @.0@ 108 202 PEAK 1 5538.80 93.72 ------ --oe-- 79.95 31.93 11.57 29.73 0.88 188 282 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 105.)
875 875 1
00 0.
AVG_54
525 525 w
—“WM
3.0 340
175 175
Avg
5350 5386 5422, 5458, 5404, 5530 1000 2200, 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHL6-HY Site : B3CH16-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1328 241286 HORIZONTAL Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
* RBW:1060.600kHZ VBW:1.100kHz SWT:Auto + RBHW:1000.060kHz VB:1.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5450.80 49.p4 54.80 -4.96 35.35 31.92 11.43 29.71 @.08 180 202 AVERAGE 1 5530.80 B84.75 ------ ----e- 78.96 31.96 11.55 29.72

0.00 100

282 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number
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Pol. Horizontal

Fundamental

aglevel (B

BT G

0 PEAK_BE(UNY B3/

%,

Peak

Blank

5530 5577, 5718, 5765

5624, 5671,
Frequency (WHz)

Site + B3CHIG-HY
Condition: PEAK_BE(UNLI)_B3 3m 91260-1328_241206 HORIZONTAL
+ REHW:1080.000kHz VBW:3000, 808Kz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5764.86 53.88 68.20 -15.20 33.91 32.13 11.82 29.86 @.80 188 282 PEAK

TEL : 886-3-327-0868

Page Number : C1-339 of C363
FAX : 886-3-327-0855
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68

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz

Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 105.0 '
875 875!
00 : i e o e T e B PEAK(NI
525, 5251 W
350 0
175 175
Peak
S0 8. “ZI‘F,QQHQMHMMM s 10 1000 0. 00, 4600, 5800, 7000
Frequency {MHz)
Site @ B3CHI6-HY ) )
Condition: PEAK BE(UNI) B3 3n 9128D-1328 241206 VERTICAL Site ¢ @3CHIGHY
. RSH: 1090, 008Kz VE: 3800, G0BKHE SHT:Auto Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
+ RBH:1080.000kHz VEW:3000. 806kHz SHT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 545260 60.41 74.00 -13.59 46.74 3191 11.47 29.7L 0.9 380 226 PEAK MHz dBuV/m dBuV/m  dB BV dB/m A3 dB B o deg
2 9465.56 63.69 68.20 -4.51 49.98 3L.93 11.49 29.71 0.89 380 226 PEAK 1 5530.80 96.36 ------ ------ B2.53 31.93 1157 29.73 0.8 360 206 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
0.0 70.0
G54
520M 525
175 175
Avg
5350 5386. 5422, 5458, 5494, 5530 1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz) Frequency {MHz)
Site @ B3CHI6-HY Site @ B3CHLG-HY
Condition: AVG_BE(UNIL) B3 3n 91200-1328 241206 VERTICAL Condition: AVG_54 3n 9120D-1328 241206 VERTICAL

* RB:1000.060kHz VEW:1.100kHzZ SWT:Auto

: RBW:1000.000KHL VBI:1.160kHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m B BV dB/m  dB  dB B dg
1 5450.62 50.86 54.8@ -3.14 37.17 31.92 11.43 29.71 @.89 388 226 AVERAGE 1 5538.80 B88.13 ------ ---e-- 74.36 3192 11.58 29.73 0.80 308 226 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C1-340 of C363

FAX . 886-3-327-0855
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Pol. Vertical

Fundamental

aglevel (B

10, EAK_BE(UNI)_B3)
100 T EER LS
MMA VA RIPepeTS ' !

%,

Peak

Blank

5530 5577, 5718, 5765

5624, 5671,
Frequency (WHz)

Site + B3CHIG-HY
Condition: PEAK_BE(UNLI) B3 3m 91260-1328 241206 VERTICAL
+ REHW:1080.000kHz VBW:3000, B0BkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5730.69 53.68 68.20 -14.52 39.63 32.18 11.79 29.84 @.80 380 226 PEAK

TEL : 886-3-327-0868

Page Number : C1-341 of C363
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No.: FR511001E

Pol. Horizontal Vertical
1 4ﬂLmel{dB!l\llln) 1 4ﬂu}vﬂl{dﬂﬂ\l!ln)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
s : Gt 2 : ol
o i pori o e
3540 350
Peak 17_: 17_:
Avg
7000 9200, 11400, 1 15800, 18000 1000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuw/ dB/m B B A8 m  de
1 11868.08 49.83 74.80 -24.17 58.19 48.26 16.35 65.62 @.65 313 122 PEAK 1 11060.08 49.31 74.08 -24.69 57.67 48.26 16.35 65.62 @.65 208 82 PEAK
2 11868.08 48.32 54.80 -13.68 43.68 48.26 16.35 65.6 @.65 318 122 AVERAGE 2 11860.08 48.24 54.08 -13.76 43.60 48.26 16.35 65.62 @.65 208 82 AVERAGE
3 16590.08 51.85 68.20 -16.35 57.7@ 39.34 10.29 66.12 @.64 - -- PEAK 3 16590.08 51.50 68.28 -16.79 57.35 39.34 20.29 66.12 @.64 - -- PEAK

TEL : 886-3-327-0868

FAX . 886-3-

327-0855

Page Number

: C1-342 of C363




ssamonias. FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Harmonic
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
14.47G VG 54 NG 54
525 525
~14.5G L A SO S T A e
30 30
Av
g 115 115
13470 14476, 14482, 14488, 14404, 14500 13470 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHIG-HY Site : G3CHIG-HY
Condition: AVG 54 3n 9129D-1522 256327 HORTZONTAL Condition: AVG 54 3n 9128D-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
17G VG 54 NG 54
525 525
~18G M M
30 30
Av
g 115 115
17“000 17200, 17400, 17600, 17800, 18000 17“000 17200, 17400, 17600, 17800, 18000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1-343 of C363




ssamonias. FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

Pol. Horizontal
1 Level {dBuVim)
1225)
1050
875
700
1
S5 i e
350
175
Peak
5350 5428, 506 5564, 5662, 5740
Frequency (MHz)
Site : B3CHI6-HY
Condition: STRADDLES U-NII-182A 3m 9126D-1328_241206 HORIZONTAL
: ROW:1060.008kHz VBW:3000.000kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Facter Remark

PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg
1 543463 53.79 74.60 -20.21 40.21 3L.84 1145 29.71 0.8 160 182 PEAK
2 546037 52.41 68.20 -15.79 38.72 3L.92 11.48 29.71 0.80 108 182 PEAK

m Level {dBuVim)
1225
1050
875
00
52!
? 1
350
175
Avg
5350 5428, 506. 5584, 5662. 5140
Frequency (MHz)
Site + B3CHL6-HY
Condition: U-NII-1&2A AVERAGE 3m 9126D-1328 241286 HORIZONTAL
* RBW:1000.060kHz VEW:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5447.89 44.82 54.6@ -9.98 30.37 31.89 11.47 29.71 @.89 188 182 AVERAGE

Fundamental

Level (dBuVim)

140

125
1050 |
015

N e PEAKUNI

525

30

175

1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)

Site : B3CH16-HY
Condition: PEAK(UNIT) 3m 9126D-1328_241206 HORIZONTAL
: RBI:1000.000KHL VBii:3000.B00kHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5698.88 98.56 ------ ------ 84.56 32.87 11.75 29.82 0.88 188 182 PEAK

Level (dBuVim)

140
1225
1050
1
875
00
AVG_54
5251
mﬂﬂ
175)
1000 200, 3400, 4600. 5800. 7000
Frequency (MHz)
Site : B3CH16-HY
Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
: RBI:1000.000KHL VBIW:1.160kHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5698.80 98.12 ------ ---e-- 76.89 32.18 11.76 29.83 0.80 188 182 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1-344 of C363




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental
™ Level {dBuV/m)
1225
bl
Ui d
7 ™
0 \“‘*WW STRADDLES UNI1B2A
1
5! w%m M Hagshyolsi
36
1!
Peak Blank
5650 5710, 5770, 5830 5890. 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: STRADDLES U-NII-182A 3m 91260-1325_241206 HORIZONTAL
+ RBW:1000.000kHz VBW:3008. B0vkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5863.38 56.18 68.20 -12.18 41.66 32.45 11.91 29.92 @.89 188 182 PEAK
TEL : 886-3-327-0868 Page Number : C1-345 of C363

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR511001E
69
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz
Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875!
00 Ay T T LT PEAKUNI
112
BL5, i PR 525
350 0
175 175
Peak
S0 u 505‘;,%"9,, oy (MH 1)5584‘ 62 4 1000 2200 400. 4600 5800. 7000
Frequency (MHz)
Site : B3CHI6-HY . .
Condition: STRADDLES U-NII-L82A 3n 91260-1328 241206 VERTICAL Site ¢ @3CHIGHY
. RGW:1060.060KHz VBW:3000.000kHz SHT:Auto Condition: PEAK(UNIT) 3m 912D-1328_241206 VERTICAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 45374 5330 74.00 -20.70 39.63 3LO1 1147 2971 0.08 300 224 PEAK Mz dBul/m dBuV/w B dBwV /w3 B dE v deg
2 5465.44 53.33 68.20 -14.57 39.62 3L.93 11.49 29.71 0.8 360 224 PEAK 1 5698.80 181.28 ------ ------ 87.32 3197 1172 19.81 6.08 388 224 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
00 00
AVG_54
525 525
1
350 30
175 175
Avg
5350 5428, 506, 5584, 5662. 5740 1000 2200 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site : B3CHIG-HY Site : B3CHI6-HY
Condition: U-NII-1&2A AVERAGE 3m 9128D-1328 241286 VERTICAL Condition: AVG_54 3m 91200-1328_241206 VERTICAL
* RBW:1060.600kHZ VBW:1.100kHz SWT:Auto + RBHW:1000.060kHz VB:1.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
BHz dBuV/m dBuv/m B dBuV dB/m  dB A B am  dg PHz dBuV/m dBuv/m B BV dB/m A8 dB B om  dg
1 545098 44.60 54.80 -9.40 30.91 31.92 11.43 29.71 @.00 380 224 AVERAGE 1 5698.80 93.28 ------ ------ 79.26 32.89 11.75 29.82 .08 300 224 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 C1-346 of C363




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental
™ Level {dBuV/m)
1225
875 LM
00 oW STRADDLES UNI1B2A
1
5! i i
36
1!
Peak Blank
5650 5710, 5770, 5830 5890. 5950
Frequency (MHz)
Site + B3CHIG-HY
Condition: STRADDLES U-NII-182A 3m 91260-1326_241206 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0vkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5852.80 57.71 68.20 -10.49 43.31 32.41 11.9% 29.91 @.80 388 224 PEAK
TEL : 886-3-327-0868 Page Number : C1-347 of C363

FAX: 886-3-327-0855



somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
815 875
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
0 G, 5] o V6,5
WWMWMW e bty s g s Tabind e
II:II 380!
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + B3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11388.08 47.88 74.00 -26.12 56.34 48.80 16.63 65.70 0.61 - -- Peak 1 11380.08 47.86 74.00 -26.14 56.32 48.80 16.63 65.70 @.61 - -- Peak
2 17678.08 52.83 68.20 -15.37 55.74 48.52 10.80 64.86 0.63 - -- PEAK 1 17670.08 51.98 68.20 -16.22 54.89 48.54 20.79 64.87 0.63 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-348 of C363

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR511001E

69

Mode Harmonic

U-NII-2C_5.47-5.725_802.11ax HE80_CH138_Full RU_5690MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G
B0 30
Av
g 115 175
11470 14476, 14482, 14488, 149, 14500 11470 1476 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G MW_HWM M
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C1-349 of C363

FAX . 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR511001E
70
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Horizontal Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1051
1
875 875!
oo et T e e PEAKUNI
LI Py e ity 525
3.0 350
175 74l
Peak
S0 L 5454‘;,%"9,,“ EMHZ)SSOE‘ 58, %10 1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHL6-HY , .
Condition: PEAK BE(UNII) B3 3n 9128D-1325 241205 HORTZONTAL Site ¢ @3CHIGHY
- RB: 100,000k VBW: 3009, 808kia. SHT:Auto Condition: PEAK(UNII) 3 9126D-1328_241206 HORTZONTAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 547,24 53.86 74.00 -20.34 40.21 3L89 1147 2971 0.08 100 183 PEAK Mz dBuV/m cBuV/m  dB dBV dB/n B dB dB o deg
2 5466.45 53.60 68.20 -14.60 39.89 31.93 11.49 29.71 @.ee 108 183 PEAK 1 561888 95.13 ------ --oe-- 81.49 3176 11.66 29.75 0.88 188 183 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 105.)
1
875 875
00 0.
AVG_54
525 7 525
u M/J
175 175
Avg
5350 5402, 5454, 5406 5658, 5610 1000 2200, 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHL6-HY Site : B3CH16-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1328 241286 HORIZONTAL Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
* RBW:1060.600kHZ VBW:0.910kHz SWT:Auto + RBHW:1000.060kHz VBI:0.910kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5458.68 45.00 54.80 -9.0 31.31 31.92 11.43 29.71 0.8 180 183 AVERAGE 1 5618.80 B7.60 ------ ------ 73.93 3178 11.67 29.78 .08 188 183 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number : C1-350 of C363




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental
™ Level {dBuV/m)
1225
975 |
7001 \ jl " PEAK_BE(UNID_B3!
1
52! Mw“ At
36
1!
Peak Blank
5610 5641, 5672. 5703 5734, 5765
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLI)_B3 3m 91260-1328_241206 HORIZONTAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5727.80 59.01 68.20 -9.19 44.97 32.18 11.78 29.84 @.80 188 183 PEAK
TEL : 886-3-327-0868 Page Number : C1-351 of C363

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR511001E
70
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1051 1
875 875!
oo L I e | A<
1 2
L B e R L : 525
350 350
175 74l
Peak
S0 L 5454‘;,%"9,,“ mm)fvsﬂb" 58, %10 1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHL6-HY , .
Condition: PEAK BE(UNI) B3 3n 9128D-1328 241206 VERTICAL Site ¢ @3CHIGHY
.+ ROW: 1060.060KHz VBW:3000.000kHz SWT:Auto Condition: PEAK(UNIT) 3m 912D-1328_241206 VERTICAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 5438.66 55.58 74.00 -18.42 41.98 3L85 11.46 29.71 0.08 268 216 PEAK Mz dBuV/m dBuV/m  dB dBWV dB/n B dB dB o deg
2 9466.22 55.59 68.20 -12.61 41.83 31.93 11.49 29.71 @.ee 268 216 PEAK 1 5618.80 98.27 ------ ------ 84.68 3171 11.65 29.77 @.88 268 216 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 105.)
1
875 875
00 0.
AVG_54
525 1 5251
. m/f,ﬂf»A/
175 175
Avg
5350 5402, 5454, 5406 5658, 5610 1000 2200, 400, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHL6-HY Site : B3CH16-HY
Condition: AVG_BE(UNII) B3 3m 91200-1328_241286 VERTICAL Condition: AVG_54 3m 91200-1328_241206 VERTICAL
* RBW:1060.600kHZ VBW:0.910kHz SWT:Auto : RBHW:1000.060kHz VBI:0.910kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBV/m  dB dBV dB/m  dB B B de PHz dBuV/m dBuv/m B BV dB/m  dB  dB B dg
1 5455.84 46.25 54.80 -7.75 32.57 31.91 11.43 29.71 0.8 268 216 AVERAGE 1 5618.80 90.88 ------ ------ 77.13 3178 11.67 29.78 0.08 268 216 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

: C1-352 of C363




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental
™ Level {dBuV/m)
1225
M:www\
o b Nl PEAK_BE(UNI)._ B3/
0.0 g, Ll B
i
52! A it o
36
1!
Peak Blank
5610 5641, 5672. 5703 5734, 5765
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLI) B3 3m 91260-1328 241206 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5735.24 6106 68.20 -7.14 47.82 32.18 11.79 29.85 @.89 268 216 PEAK
TEL : 886-3-327-0868 Page Number : C1-353 of C363

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBil\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
815 875
EAK(UI]@I EAK(UNI)
700 L L1 | ] 700 LA L1 | ] [
0 LLE o Mg,
d —— a EeES i e
350 350
Peak
115 115
Avg
000 9200, 11400, 13600. 15800, 18000 000 9200. 1400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + B3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1128.08 47.89 74.00 -26.11 56.69 39.74 16.49 65.66 0.63 - -- PEAK 1 11220.08 47.98 74.00 -26.62 56.78 39.74 16.49 65.66 0.63 - -- PEAK
2 16838.08 52.51 68.20 -15.69 56.19 48.64 20.54 65.49 0.63 - -- PEAK 1 16830.08 52.62 68.20 -15.58 56.38 48.64 20.54 65.49 0.63 - -- PEAK
TEL : 886-3-327-0868

FAX: 886-3-327-0855

Page Number

: C1-354 of C363




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

70

Mode Harmonic

U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G
B0 30
Av
g 115 175
1&70 14476, 14482, 14488, 149, 14500 1&70 1476 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G M M
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-355 of C363
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR511001E
71
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
Pol. Horizontal Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1051 1
875 875!
oo T VA e PEAKUNI
12
L el o 525
350 0
175 175
Peak
S0 L 5454‘;,%"9,” mm)fvsﬂb" 58, %10 1000 2200, 400, 4600, 5800. 7000
Frequency (MHz)
Site + B3CHL6-HY , .
Condition: PEAK BE(UNII) B3 3n 9128D-1325 241205 HORTZONTAL Site ¢ @3CHIGHY
- RB: 100,000k VBW: 3009, 808kia. SHT:Auto Condition: PEAK(UNII) 3 9126D-1328_241206 HORTZONTAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 5458.68 53.50 74.00 -20.41 39.99 3L92 1148 29.71 0.00 100 184 PEAK Mz dBV/m cBuV/m  dB dBWV dB/n B dB dB o deg
2 5468.56 54.12 68.20 -14.@8 4.40 31.94 11.49 29.71 @.0e 108 184 PEAK 1 5618.80 97.13 ------ --oe-- 83.34 31.88 11.786 29.79 0.88 188 184 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 105.)
1
875 875
00 0.
AVG_54
525 7 525
N P AUV .
3 m/f///MJ
175 175
Avg
5350 5402, 5454, 5406 5658, 5610 1000 2200, 00. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHL6-HY Site : B3CH16-HY
Condition: AVG_BE(UNII)_B3 3m 91200-1328 241286 HORIZONTAL Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
* RBW:1060.600kHZ VBW:1.100kHz SWT:Auto + RBHW:1000.060kHz VB:1.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5459.72 45.24 54.80 -B.76 31.55 31.92 11.43 29.71 @.0@ 180 184 AVERAGE 1 5618.80 B83.96 ------ ------ 75.26 31.80 11.68 29.78 .08 188  1B4 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental
™ Level {dBuV/m)
1225
A in o
75 1
700 kw“vw»\ o PEAK_BE(UNI_B3|
g ]
1
5, %M" a4yt
36
1!
Peak Blank
5610 5641, 5672. 5703 5734, 5765
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLI)_B3 3m 91260-1328_241206 HORIZONTAL
+ RBW:1000.000kHz VBW: 3008, B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5745.94 59.29 68.20 -8.91 45.24 32.18 11.8% 29.85 @.89 188 184 PEAK
TEL : 886-3-327-0868 Page Number : C1-357 of C363
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR511001E
71
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full RU_5610MHz
Pol. Vertical Fundamental
1 Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
875 875!
oo L T e PEAKUNI
1 2
525, Lirohsbeh L 525
350 350
175 74l
Peak
5 iz 5454‘;,9“9,,“ EMHZ)E’SOG‘ 5 i 1000 200, 400, 4600 5800. 7000
Frequency (MHz)
Site + B3CHL6-HY , .
Condition: PEAK BE(UNI) B3 3n 9128D-1328 241206 VERTICAL Site ¢ @3CHIGHY
.+ ROW: 1060.060KHz VBW:3000.000kHz SWT:Auto Condition: PEAK(UNIT) 3m 912D-1328_241206 VERTICAL
: RBHW:1000.060kHz VB:3600.008kHz SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (eble Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m 0B dBuV dB/m  dB  d8 B om  deg -
1 5439.96 55.11 74.60 -18.89 41.58 3L.86 11.46 29.71 .08 270 219 PEAK Pz dBuV/m dBuv/m d6  dBuv  dB/m d8 de B am  deg
2 5465.44 55.67 68.20 -12.53 41.96 3193 11.49 29.71 0.89 279 219 PEAK 1 5618.80 188.37 ------ ------ 86.77 3L.72 11.65 19.77 6.0 278 219 PEAK
m Level {dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
875 875
00 00
AVG_54
525 525
P R AN A
u M/M
175 175)
Avg
5350 5402, 5454, 5506 5558, 5610 1000 200, 400, 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHL6-HY Site : B3CH16-HY
Condition: AVG_BE(UNII) B3 3m 91200-1328_241286 VERTICAL Condition: AVG_54 3m 91200-1328_241206 VERTICAL
* RBW:1060.600kHZ VBW:1.100kHz SWT:Auto + RBHW:1000.060kHz VB:1.160kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5459.72 46.36 54.80 -7.64 32.67 31.92 11.43 29.71 @.08 270 219 AVERAGE 1 5618.80 91.79 ------ ----e- 78.12 3178 11.67 29.78 .08 278 219 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental
™ Level {dBuV/m)
1225
N ﬁ\m
o b i PEAK_BE(UNI)_B3)|
1
WW o
521 i
36
1!
Peak Blank
5610 5641, 5672. 5703 5734, 5765
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK_BE(UNLI) B3 3m 91260-1328 241206 VERTICAL
+ RBW:1000.000kHz VBW:3008. B0BkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m  dB  d8 B om  deg
1 5729.66 61.86 68.20 -7.14 47.81 32.18 11.79 29.84 @.80 278 219 PEAK
TEL : 886-3-327-0868 Page Number : C1-359 of C363
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
815 875
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
o AVG,54) @ g,
7 o At il + et g ot | IR TR g
350 350
Peak
115 115
Avg
000 9200, 11400, 13600, 15800, 18000 000 9200, 1400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + 03CH16-HY Site + @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11228.08 47.85 74.00 -26.15 56.65 39.74 16.49 65.66 0.63 - -- PEAK 1 11220.08 47.50 74.00 -26.50 56.38 39.74 16.49 65.66 0.63 - -- PEAK
2 16838.08 52.65 68.20 -15.55 56.33 48.64 10.54 65.49 0.63 - -- PEAK 1 16830.08 52.63 68.28 -15.57 56.31 48.64 20.54 65.49 0.63 - -- PEAK
TEL : 886-3-327-0868

FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Harmonic
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_ Full RU_5610MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
14.47G VG 54 NG 54
525 525
~14.5G
30 30
Av
g 115 115
1&70 14476, 14482, 14488, 14404, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHIG-HY Site : G3CHIG-HY
Condition: AVG 54 3n 9129D-1522 256327 HORTZONTAL Condition: AVG 54 3n 9128D-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
17G VG 54 NG 54
525 525
~18G O D S AL VOV A e el P N A EU AR S A
30 30
Av
g 115 115
17“000 17200, 17400, 17600, 17800, 18000 17“000 17200, 17400, 17600, 17800, 18000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

72
Mode SHF
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
Pol. Horizontal Vertical
+ n LEVel (dBuVim) .+ LEVE {dBuVim)
1225 1225
1050, 1050
875 875
U “ PEAK[UM U “ pEAK(um
00, 700
52‘54| uu U “ "VG(UM | U “ AVG(UM
e
35‘UMWWWMMWWM N PR AR
Peak 175 15
15‘000 22400, 26800 31200, 35600. 40000 15‘000 22400 26800. 31200, 35600. 40000
Frequency (MHz) Frequency (MHz)

Site ¢ B3CHI6-HY
Condition: PEAK(UNII)_6E Im BBHAG178_1223 240622 HORIZONTAL

Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
d dBw dB/m dB dB A8 om deg
1 39461.08 47.50 74.00 -26.50 59.33 44.99 §.94 56.20 -9.54 -- -- Peak

Level (dBuvim)

140
14

1225
1050
5

U H PEAKN
100

U H A\JQ[UN\I)_BE
525

Av M
9 B0
115

26“000 26800, 31600, 34400, . 40000

Frequency (MHz)

Site  : 03CHIG-HY
Condition: PEAK(UNCI) 6E In BBHA9178 1223 248622 HORTZONTAL

Site + B3CHI6-HY
Condition: PEAK(UNII)_6E Lm BBHAJ178_1223 248622 VERTICAL

Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

B dBw dB/fm d8 dB A8 om deg

1 39593.00 47.92 74.00 -26.08 59.51 45.09 8.91 56.85 -9.54 - -- Peak
i Level (dBuVim)
1225
1050
§15
U H PEAK(UNI) 6
00
U H AVG(UNI)_6E
525

175

26“0[]0 2680, 31600, 4400, 31200, 40000
Frequency (MHz)

Site @ O3CHIG-HY
(ondition: PEAK(UNTI) 6E Lm BBHA9178 1223 248622 VERTICAL

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode LF
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
0.0 700
60.0 60.0
ap ap
500 ’7 500 ’7
09— § 00— §
34 3 5
1002 5 w001t 4
1
00 200,
QP/ 100 100,
3 24 418, 2. 806. 1000 Kl 24 418, 12 806. 1000
pe ak Frequency (MHz) Frequency (MHz)
Site : B3CHI6-HY Site ¢ BICHLG-HY
Condition: QP 3m (BL6111D4AA3A2NIDAIN-G6 47020 & 06_241005 HORIZONTAL Condition: QP 3m (BL6111D&AABA2NIDAIN-G6 47020 & 06_241805 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
dBuv/m dBuv/m  dB  dBwV dB/m  dB d&  d8 a  deg PHz dBuV/m dBuv/m  dB  dBuv dB/m B d&  dB a  deg
23.29 48.0@ -16.71 36.59 18.15 1.8l 32.51 @.85 - -- Peak 1 42.61 28.63 4@.e@ -11.37 41.93 18.15 1.81 32,51 .05 1@e a0
29.41 43.50 -14.89 44.47 15.85 1.52 32.49 0.06 - -- Peak 2 48.49 25.18 40.00 -14.82 4111 15.36 1.09 32.43 0.05 100 52 QP
33.49 43.50 -18.@1 43.41 15.17 2.11 32.28 @.8 - -- Peak 3 184.23 33.43 43.58 -18.82 48.4a 15.17 2.11 32.28 @.88 - -- Peak
33.55 43.58 -9.95 43.5@ 15.31 2.24 32.57 @.97 - -- Peak 4 462,62 29.53 46.8@ -16.47 35.34 23.32 3.35 32.62 .14 - -- Peak
29.23 46.08 -16.77 39.48 19.28 2.66 32.18 0.9/ - -- Peak 5 718.94 33.43 46.88 -12.57 34.46 26.85 4.14 32.16 0.14 - -- Peak
36.78 460.00 -9.22 34.91 29.31 459 32.21 .18 - -- Peak 6 866.14 36.33 46.80 -9.67 34.46 29.31 4.39 32.21 .18 - -- Peak

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR511001E

C2.1 Radiated Spurious Emission Test Modes

Band Data
Mode Band Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 1 | U-NII-3 5.725-5.85 802.11a 149 5745 6Mbps - -
Mode 2 | U-NII-3 5.725-5.85 802.11a 157 5785 6Mbps - -
Mode 3 | U-NII-3 5.725-5.85 802.11a 165 5825 6Mbps - -
Mode 4 | U-NII-3 5.725-5.85 802.11n HT20 149 5745 MCSO0 - -
Mode 5 | U-NII-3 | 5.725-5.85  802.11n HT20 157 5785 MCSO0 - -
Mode 6 | U-NII-3 5.725-5.85 802.11n HT20 165 5825 MCSO0 - -
Mode 7 | U-NII-3  5.725-5.85 802.11n HT40 151 5755 MCSO0 - -
Mode 8 | U-NII-3 | 5.725-5.85  802.11n HT40 159 5795 MCSO0 - -
Mode 9 | U-NII-3  5.725-5.85 | 802.11lac VHT80 155 5775 MCSO0 - -
Mode 10 = U-NII-3  5.725-5.85 | 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 11 | U-NII-3 # 5.725-5.85 | 802.1lax HE20 149 5745 MCSO0 @ Partial RU 26/0 -
TEL : 886-3-327-0868 Page Number : C2-1 of C98

FAX : 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Band Data
Mode Band Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode12 U-NI-3 5725585 ool 149 5745  MCSO Partial RU 52/37 :
Mode13 U-NI-3 5725585  CoarlaX 149 5745  MCSO PartialRU106/53 -
Mode 14 U-NI-3 5725585  SoblaX 157 5785  MCSO Full RU i
Mode15 U-NI-3 5725585 ool 165 5825  MCSO Full RU i
Mode 16 U-NII3 5725585  O0ali8X 165 5825  MCSO Partial RU 26/8 i
Mode17 U-NI-3 5725585 oot 165 5825  MCSO Partial RU 52/40 i
Mode18 U-NI-3 5725585 ool 165 5825  MCSO Partial RU106/54 -
Mode 19 U-NII3 5725585  C0aliX 151 5755  MCSO Full RU i
Mode20 U-NII3 5725585  O0ali8X 159 5795  MCSO Full RU -
Mode2l U-NI-3 5725585  CoordX 155 5775  MCSO Full RU :
Mode22 UNI3 5725585  SUnTioC 155 5775  MCSO - SHF
Mode23 U-NI3 5725585  O)ntloe 155 5775  MCSO - LF
TEL : 886-3-327-0868 Page Number : C2-2 of C98

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

C2.1 Radiated Spurious Emission Test Modes

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark

(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 149 @ 5649.74 55.50 68.20 -12.70 \% Peak Pass - Band Edge
' 802.11a 149 = 17235.00 52.99 68.20 -15.21 H Peak Pass - Harmonic
802.11a 157 5944.89 55.38 68.20 -12.82 \% Peak Pass - Band Edge
’ 802.11a 157 @ 11570.00 39.82 54.00 -14.18 H Avg. Pass - Harmonic
802.11a 165 | 5926.88 55.42 68.20 -12.78 \Y Peak Pass - Band Edge
’ 802.11a 165 | 17475.00 54.32 68.20 -13.88 H Peak Pass - Harmonic
802.11n HT20 | 149 5647.42 55.15 68.20 -13.05 \% Peak Pass - Band Edge
* 802.11n HT20 | 149 @ 11490.00 39.78 54.00 -14.22 H Avg. Pass - Harmonic
802.11n HT20 157 | 5935.48 55.33 68.20 -12.87 \% Peak Pass - Band Edge
° 802.11n HT20 = 157 | 17355.00 52.97 68.20 -15.23 H Peak Pass - Harmonic
802.11n HT20 | 165 5928.13 55.53 68.20 -12.67 H Peak Pass - Band Edge

6
802.11n HT20 | 165 @ 17475.00 54.55 68.20 -13.65 H Peak Pass - Harmonic
TEL : 886-3-327-0868 Page Number : C2-3 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Freq. Level Limit Margin Peak
Mode = Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Band
802.11n HT40 | 151 5647.90 61.59 68.20 -6.61 \% Peak | Pass - Edge
7
802.11n HT40 | 151 @ 11510.00 40.26 54.00 -13.74 H Avg. Pass - Harmonic
Band
802.11n HT40 | 159 5928.77 57.05 68.20 -11.15 \% Peak | Pass - Edge
8
802.11n HT40 159 17385.00 53.58 68.20 -14.62 H Peak | Pass - Harmonic
802.11ac Band
VHTS0 155 | 5640.95 66.34 68.20 -1.86 \% Peak | Pass - Edge
9
802.11ac .
VHTS0 155 | 11550.00 40.45 54.00 -13.55 \% Avg. Pass - Harmonic
Bo2.ax /9 5e3741 5513 6820  -1307 V Peak Pass  FullRU Band
HE20 Edge
10
80I_|2I.51210ax 149 | 11490.00 39.71 54.00 -14.29 H Avg. Pass Full RU Harmonic
802.11ax Partial RU Band
11 HE20 149 | 5649.01 53.81 68.20 -14.39 H Peak | Pass 26/0 Edge
802.11ax Partial RU Band
12 HE20 149 | 5634.37 54.64 68.20 -13.56 \% Peak | Pass 52/37 Edge
TEL : 886-3-327-0868 Page Number : C2-4 of C98

FAX : 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11ax Partial RU Band

13 HE20 149 5640.31 54.28 68.20 -13.92 \% Peak = Pass 106/53 Edge

802.11ax Band

HE20 157 @ 5948.85 55.18 68.20 -13.02 H Peak @ Pass Full RU Edge

14

80H2|.51210ax 157 = 11570.00 39.62 54.00 -14.38 \% Avg. Pass Full RU Harmonic

802.11ax Band

HE20 165 5927.13 55.10 68.20 -13.10 \% Peak = Pass Full RU Edge

15

802 08X 165 1747500  54.67 6820  -1353 V  Peak Pass = FullRU | Harmonic

802.11ax Partial RU Band

16 HE20 165 | 5944.00 54.80 68.20 -13.40 H Peak Pass 26/8 Edge

802.11ax Partial RU Band

17 HE20 165 5948.38 55.49 68.20 -12.71 H Peak = Pass 52/40 Edge

802.11ax Partial RU Band

18 HEZ20 165 | 5937.00 54.86 68.20 -13.34 \% Peak Pass 106/54 Edge

TEL : 886-3-327-0868 Page Number : C2-5of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode

19

20

21

22

23

Modulation

802.11ax HE40

802.11ax HE40

802.11ax HE40

802.11ax HE40

802.11ax HE80

802.11ax HE80

802.11ac VHT80

802.11ac VHT80

Ch.

151

151

159

159

155

155

155

155

Freq.
(MHz)

5641.54

11510.00

5933.73

17385.00

5649.70

11550.00

39604.00

866.14

Level

(dBuV/m)

59.94

39.82

56.71

53.88

64.41

40.15

47.84

39.47

Limit

(dBuV/m)

68.20

54.00

68.20

68.20

68.20

54.00

74.00

46.00

Margin
(dB)

-8.26

-14.18

-11.49

-14.32

-3.79

-13.85

-26.16

-6.53

Pol.

Peak

Avg.

Peak

Avg.

Peak

Peak

Peak

Avg.

Peak

Peak

Result

Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU Remark

Full RU | Band Edge

Full RU | Harmonic

Full RU | Band Edge

Full RU | Harmonic

Full RU | Band Edge

Full RU | Harmonic

SHF

LF

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
FEAR_BE[BA]_TH-7% 14
1225 / 12251
.d—'_’f_'-’
1054 150 !
075 4
875
e
T T T e — — PEAK(UM)
52 " -y st
52.5
350
350
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIGRY Frequency (W)
Condition: PEAK_BE(B4)_16-24 3n 3126D-1328 241206 HORTZONTAL
: REW: 1080 BRKHZ VEW:3000. 00BKHZ SHT:Aute Site @ B3CHLG-HY
Condition: PEAK(UNIT) 3m 9126D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n dB dBw de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5640.82 54.27 68.20 -13.93 40.51 3L.86 11.69 29.79 0.89 106 182 PEAK
2 5653.07 55.17 78.48 -15.31 41.35 31.91 1171 29.50 0.80 185 182 PEAK —_—
3 575,13 73.58 109.44 -35.86 50.54 3218 1177 20.83 0.08 186 182 PEAK Wz dBulje dBulfn  dB dBV dEfu &5 b &3 o deg
4 572296 85.01 10755 3.5+ 70.97 3219 1173 2.3 .00 185 182 PEAK 1574500 185,29 ---oov -oooe 9.4 3216 1180 29.85 0.00 166 182 PEAC
1 Level (dBuVim)
1225
1050 .
875
70.0
AVG_54
525 L_w.p—'—‘”
m/f/_ﬁ,,_,g
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency (MHz)

Site : B3CH16-HY
Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
: RBI:1000.000KHL VBW:0.750kHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 574580 98.26 ------ ------ 84.21 32.18 11.88 29.85 0.88 186 182 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-7 of C98




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
FEAR_BE[BA]_TH-7% 14
1225 / 12251
T 1
1080 1050
4
LIE
. 75
70.0
T T T e — — PEAK(UM)
I
525 pnch
52.5
350
350
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIGRY Frequency (W)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/n dBW/n  dB dBw de/m b d8 dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5649.74 55.50 68.20 -12.70 41.70 3L.99 11.70 29.80 0.9 268 214 PEAK
2 5650.46 54.28 68.54 -14.26 40.43 31.99 11.70 29.80 0.09 268 214 PEAK —_————— —— —— —— —— ——
3571104 76.28 10855 -32.27 62.24 3218 1177 20.83 0.08 268 214 PEAK Wz dBulje dBuifn - dB dBV dEfu &5 b dB o deg
4 722,38 8.5 116.23 -20.64 72.55 3219 1173 20.3 .00 263 214 PEAK 1 574500 168.34 ---oov -oooe 9.9 3210 1180 29.85 0.00 268 214 PEAC
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525 L.._A—'—f
mﬁ/{,ﬂd
175
Avg Blank
1000 2200, 3400, 4600 5800. 7000

Frequency (MHz)

Site : B3CH16-HY
Condition: AVG_54 3m 91200-1328_241206 VERTICAL

: RBI:1000.000KHL VBW:0.750kHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.80 181.687 ------ ------ 87.02 32.18 11.88 29.85 0.80 268 214 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-8 of C98




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
1050 1050
815 875
EAK(UNI) EAK(UNI)
gt b F [ S SRR F1
. LE . o4
5 5 v
PP SRV s P I ——— .
350 350
Peak
115 115
Avg
000 9200, 1400, 13600. 18000 000 9200. 1400, 13600, 18000
Frequency (MHz) Frequency (MHz)
Site + 03CH16-HY Site + @3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read At Cable Preamp Linit Read At Cable Preamp
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB Mz dBuV/m dBuV/m  dB dBu/ dB/m
1 1149%0.08 47.96 74.00 -26.64 56.31 48.86 16.73 65.73 0.59 -- PEAK 1 114%.08 47.92 74.00 -26.68 56.27 48.86 16.73 65.73 @.59 -- PEAK
2 17235.08 52.99 68.20 -15.21 55.19 48.57 11.82 64.40 0.63 -- PEAK 1 17235.08 52.42 68.20 -15.78 54.62 48.57 11.82 64.42 0.63 -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-9 of C98




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511001E

Pol. Horizontal Vertical
: 4!,Le\'el{iiml\mn) ! wLﬂeHdBlle)
1225 1225
b5 815
100 700
14.47G AVG 54 ANG 54
55 525
~14.5G | e e ] IR D
B0 i
Av
g 115 175
141 14476, 14482, 14488, 149, 14500 1470 1476, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
: 4!,Le\'el{iiml\mn) ! wLﬂeHdBlle)
1225 1225
b5 815
100 700
17G AVG 54 AVG 54
55 525
~18G I —— MW’ WWWWMWW
B0 i
Av
9 115 175
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency {WHz) Frequency {MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-10 of C98

FAX: 886-3-327-0855




saranas. FCC RADIO TEST REPORT Report No. : FR511001E
2
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PERR_BEBA_To-2% 14
1225 12251
It 1
1080 1050
LIE
875
e e —— % T | B W s " PEAK(UN
12
7L I — I
525
350 MWWMWM
3.0
175
175
Peak 5600 5637, 5674, 571, 5748, 5785
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n dB dBw de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5639.41 54.20 68.20 -14.80 40.44 3L.06 11.69 29.79 0.9 100 182 PEAK
2 565051 53.78 68.58 -14.80 39.98 31.99 11.76 20.80 0.09 180 182 PEAK —_————— —— —— —— —— ——
3 5717.85 6120 110.20 -49.00 47.17 3218 1177 20.8¢ 0.08 180 182 PEAK Mz dBulje dBuifn  dB dBV dEfu &5 b A3 o deg
4 S720.07 5.86 11095 -52.09 44,82 3219 1173 20.34 @.00 180 182 PEAK 1 5765.00 105.96 ----o- -o-o- 918l 32.15 11.55 29.88 0.00 160 182 PEAC
1 Level (dBuVim)
1225
105.) |
875
0.4
AVG_54
29 —
m/*/f,nf'—ﬁvJ
175
Avg Blank
1000 2200, 400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5785.80 97.76 -----r ---en 83.61 32.18 11.85 29.83 0.00 100 182 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-11 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental

- Lovel [dBuVIm)

- \k

A\

N K B 1624
! 2 4

52 WW’WM‘ " bt )

1!

Peak 5785 5818, 5851, 5884, 5017, 5950 Blank

Frequency (WHa)

Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 HORIZONTAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
585430 56.87 112.40 -35.53 42.46 32.42 11.91 29.92 @.80 108  1B2 PEAK
5874.18 55.83 105.45 -58.42 48.54 32.58 11.92 29.93 @.8@ 18@ 182 PEAK
5924,92 54.04 68.26 -14.22 39,38 32.65 11.97 29.96 @.ee 188 182 PEAK
5931.52 54.95 68.20 -13.25 4@.28 32.66 11.97 29.96 @.8@ 188 182 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-12 of C98



samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
1054 i 150 1
LIE
875
Y
14 g T T s PEAK(UMI)
(71— LN
52.5
350
350
175
175
Peak 5600 5637, 5674, 571, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz B/ dBW/n  dB - dew de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1562331 53.35 68.20 -14.85 39.67 3L.79 11.67 29.78 0.0 266 210 PEAK
2 5650.32 52.71 68.44 -15.73 33.91 3199 11.76 29.88 0.09 266 21 PEAK —_————— —— —— —— —— ——
3 571341 59.53 108.96 -49.43 45.49 3218 1177 20.83 0.08 266 210 PEAK Wz dBulje dBulfn  dB dBV dEfu &5 b A3 o deg
4 S720.81 60.93 112.64 -SL71 46.89 3219 1178 20,34 @.00 266 210 PEAK 1 5765.00 167.62 ----o- -ooo- 93.47 3018 11.55 29.88 0.00 266 210 PEAC
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525 L,_,Jw—/—’
mﬁﬂ@
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5785.00 100.34 ----nr ---eo 86.19 32.18 11.85 20.88 0.00 266 218 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-13 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental
- Lovel [dBuVIm)
- ‘k
A
m WM K B 1624
52. MWM Jaca s yy 3 oh :
1!
Peak 5785 5818, 5851, 5017, 5950 Blank
Frequency (WHa)

Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 VERTICAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.96 54.66 110.89 -56.23 40.25 32.42 11.91 29.92 9.80 266 218 PEAK
5874.76 54.37 185.27 -58.99 39.83 32.58 11.92 29.93 @.88 266 218 PEAK
5924,92 53.88 68.26 -14.33 39,22 32.65 11.97 29.96 @.ee 266 218 PEAK
5944.89 55,38 68.20 -12.82 4@.68 32.69 11.98 29.97 @.8@ 266 218 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-14 of C98



somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂhml{dﬂll\l!ln) 1 4ﬂu}ilﬂl{dllll\l!ln)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
52! 4 Ao . ; noH
5 - e J —
3540 350
Peak 17_: 17_:
AVg 7000 9200, 11400, 1 15800, 18000 1000 9200, 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB m deg
1 11578.08 49.67 74.80 -24.33 58,19 39.94 16.80 65.75 @.58 480 213 PEAK 1 1157008 50.84 74.08 -23.96 58.47 39.94 16.80 65.75 @.58 180 158 PEAK
2 11578.08 39.82 54.80 -14.18 48.25 39.94 16.80 65.75 0.58 4@ 213 AVERAGE 2 1157008 39.52 54.08 -14.48 47.95 39.94 16.89 65.75 8.5 188 158 AVERAGE
3 17355.08 53.65 68.20 -15.15 54.13 41.24 2117 6411 @.62 - -- PEAK 3 17355.08 52.43 68.20 -15.77 53.51 4124 2117 6411 @62 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-15 of C98

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
: 49Level{dﬂu\"m) ! 49Ltz\rel{dﬂll\mn)
1215 1225
815 5
100 700
14.47G AVG 54 ANG 54
528 515
~14.5G RSO PR RPN VOO SUVOUN DU A NSRS NP SO S
ki) 30
Av
9 115 115
1470 1476, 14482, 14488, 14, 14500 1410 1476, 14482, 14488, 1404, 14500
Frequency {WHz) Frequency {MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
: 49Level{dﬂu\"m) ! 49Ltz\rel{dﬂll\mn)
1215 1225
815 5
100 700
17G AVG 54 AVG 54
528 515
~18G DR e e — S R U N ey
5l W
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency {MHz) Frequency (MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-16 of C98

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

3
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
Pol. Horizontal Fundamental
1 g Level {dBuVim) 1 Level (dBuVim)
1225 12251
1080, 1050 1
LIE
875
704 12 PEAK_BE(B4)_16-24
T T — — | PEAK(UNI)
3 4
525 Med Pt et
525
310 M
3.0
175
175
Peak 5625 5850, 5475, 5901, 5925, 5650
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB - dewV de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5854.63 70.80 11165 -40.85 56.39 32.42 11.91 29.92 0.9 102  18L PEAK
2 5857.38 69.69 110.13 -49.44 55.27 32.43 11.91 29.92 0.9 180 181 PEAK —_————— —— —— —— —— ——
3592325 54.46 69.49 -15.03 39.81 3265 1196 20.95 0.88 182 181 PEAK Wz dBulje dBulfn  dB dBV dEfu &5 b dB o deg
4 S9I.S0 5474 68.20 -13.6 40.06 3267 1197 20,95 @.00 182 18 PEAK 1 5805.00 18513 ---oov -oooe %.82 3.3 11.63 29.9 0.06 16 181 PEAC
1 Level (dBuVim)
1225
105.) i
875
0.
AVG_54
25 ——
M/JM—»J
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5825.80 97.33 ---eoe -eee- 83.62 32.32 11.89 29.99 0.00 182 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-17 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

3
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
Pol. Vertical Fundamental
1 g Level {dBuVim) 1 Level (dBuVim)
1225 12251
1
1050, 1050
LIE
875
704 12 PEAK_BE(B4)_16-24
T T e — | PEAK(UNI)
24
525 &
525
350
3.0
175
175
Peak 5625 5850, 5475, 5901, 5925, 5650
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ BICHIG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB dBw de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5855.80 69.76 110.00 -41.84 55.35 32.42 11.91 29.92 0.0 263 212 PEAK
2 585725 70.36 110.17 -39.81 55.94 32.43 11.91 29.92 0.9 263 212 PEAK —_————— —— —— —— —— ——
3 5925.80 53.85 68.20 14,35 30.19 3265 11,07 20.95 0.88 263 212 PEAK Wz dBulje dBulfn dB dBV defu &5 b A3 o deg
4 596,88 S5.42 68.20 -12.78 40.76 3265 1197 20,96 @.00 263 212 PEAK 1 5805.00 167.61 ----ov -oooe 9.3 3230 118 2.9 0.00 263 202 PEAC
1 Level (dBuVim)
1225
1050 |
875
0.
AVG_54
525 L.,n—-—"
m//_/\szJ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.750kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5825.80 99.53 ----or --eee- 85.25 3230 11.88 29.99 0.00 263 212 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-18 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
815 875
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
5. AVE R A
) Lo . i [ Y ST e ) . | " gt
II:II 380!
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH1G-HY Site + B3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11g50.08 47.97 74.00 -26.63 56.91 39.40 16.87 65.78 0.57 - -- PEAK 1 11650.08 47.61 74.0@ -26.39 56.55 39.40 16.87 65.78 0.57 - -- PEAK
2 17475.08 54.30 68.20 -13.88 54.17 42.80 21.33 63.80 0.62 - -- PEAK 1 17475.08 54.12 68.20 -14.88 53.97 42.80 21.33 63.80 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-19 of C98
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Pol. Horizontal Vertical
: 4!’Le\'el{tml\!nn) ! 4!’Lt}\rel{tmu\nm)
1225 1225
b5 815
100 700
14.47G AVG 54 ANG 54
55 525
~14.5G VN GO OREUEURUON R U SMD AP PSR Y A RSN U R PR A
B0 i
Av
g 115 175
141 14476, 14482, 14488, 149, 14500 1470 1478, 14482, 14488, 1440, 14500
Frequency {MHz) Frequency {MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
: 4!’Le\'el{tml\!nn) ! 4!’Lt}\rel{tmu\nm)
1225 1225
b5 815
100 700
17G AVG 54 AVG 54
55 525
~18G R S S S amaiial [P S SO IS siaeiinl
B0 i
Av
9 115 175
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency {MHz) Frequency (MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-20 of C98
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samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz

Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
1050 = 1054 !
LIE 4
. 475
70.0
T T — — | PEAK(UNI)
?
[y L A—— -
52.5
350
350
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n dB dBw de/m b d8 dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5649.59 54.88 68.20 -14.12 40.28 3199 11.70 29.80 0.9 100 181 PEAK
2 565032 53.99 68.43 -14.44 40.19 31.99 11.76 29.80 0.09 180 181 PEAK —_————— —— —— —— —— ——
3 5716.44 75.67 109.80 -33.93 6134 3218 1177 20.8 0.08 180 181 PEAK Wz dBulje dBuifn  dB dBV dEfu &5 b dB o deg
4 S72195 8277 115.24 3247 68.73 3219 1173 20,34 @.00 189 181 PEAK 1 574500 164.89 ---oov -oooe %.84 3210 11.80 29.85 0.00 160 181 PEAC
1 Level (dBuVim)
1225
1050 q
875
70.0
AVG_54
29 —
mf/’,,_/«fmﬂ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.320kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.80 97.96 -----r ---eo- 83.91 32.19 11.89 29.85 0.00 180 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-21 of C98
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samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH149_5745MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
1050 = 1054 1
075 4
2 o5
e
T T — — | PEAK(UNI)
12 '
52 Bl )
52.5
350
350
175
175
Peak 5600 5629, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBWV/n dB dBwV de/m b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5647.42 55.15 68.20 -13.05 41.36 3L.03 11.70 29.80 0.0 268 215 PEAK
2 5652.86 55.88 69.73 -13.85 42.07 3L.91 11.76 29.88 0.9 268 215 PEAK —_————— —— —— —— —— ——
3 571876 80.26 110.45 -32.19 66.23 3218 1177 20.8 0.08 268 215 PEAK Wz dBulje dBulfn  dB dBV dEfu &5 b A3 o deg
4 572079 85.00 112,59 -27.50 7105 3219 1173 20,84 @.00 263 215 PEAK 1 574500 168.07 ----o- --oo- 9402 3210 11.81 29.86 0.06 268 215 PEAC
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
25 p—
m/’/_/_/-f—'vj
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.320kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.00 10095 ------ ------ 86.99 3219 11.89 29.85 0.00 268 215 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-22 of C98
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLmel{dBll\llln) 1 Hmeumvnn)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
515 ; L 525 : -
R E—— i o it e st A Ve
3540 350
Peak 17_: 17_:
Av g 7000 9200. 11400, 1 15800, 18000 1000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB m deg
1 11498.08 49.70 74.00 -24.30 58.85 48.86 16.73 65.73 @.59 393 210 PEA 1 11490.08 49.93 74.08 -24.87 58.28 4B.86 16.73 65.73 @.59 180 146 PEAK
2 11498.08 39.78 54.80 -14.22 43.13 4B.86 16.73 65.73 @.59 398 210 AVERAGE 2 11490.08 39.21 54.08 -14.79 47.56 48.86 16.73 65.73 @.59 1@ 146 AVERAGE
3 17235.08 53.69 68.20 -15.11 55.29 48.57 21.62 64.42 0.3 -- -- PEAK 3 17235.08 53.76 68.20 -14.44 55.9 40.57 21.62 64.42 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-23 of C98

FAX: 886-3-

327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Vertical
: 49Le\vel(dml\mn) ! 49Le\rﬁl(dﬂll\mn)
1215 1225
815 5
100 700
14.47G AVG 54 ANG 54
528 515
~14.5G VUSRI VNN SRR AU S A ANROR R T A EVURN EU NUR SR WU p—
ki) 30
Av
9 115 115
1470 1476, 14482, 14488, 14, 14500 1410 1476, 14482, 14488, 1404, 14500
Frequency {WHz) Frequency {MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
: 49Le\vel(dml\mn) ! 49Le\rﬁl(dﬂll\mn)
1215 1225
815 5
100 700
17G AVG 54 AVG 54
528 515
[ P Sl | e
18G % ] i il
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency {WHz) Frequency (MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-24 of C98
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT20_CH157_5785MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
/
1054 150 ]
LIE
875
Y
1 N T T — — | PEAK(UNI)
52 Bjrptanchorsspamo 2 el
52.5
310 e
350
175
175
Peak 5600 5637, 5674, 5711, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB dBw de/m b d8 o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5626.27 53.77 68.20 -14.43 40.06 3L.BL 11.68 29.78 0.0 105 181 PEAK
2 5650.14 52.14 68.30 -16.16 33.34 3199 11.76 29.80 0.09 185 181 PEAK —_————— —— —— —— —— ——
3 577,12 57.45 107.19 -49.74 43.42 3218 1176 20.83 0.08 185 181 PEAK Wz dBulje dBulfndB dBV dEfu &3 b A3 o deg
4 572007 6109 11095 49.8 47.05 3219 1173 20,34 .00 185 181 PEAK 1 5765.00 105,10 ----o- ----o- %.99 32.15 11.85 29.87 0.06 165 181 PEAC
1 Level (dBuVim)
1225
1050 |
875
70.0
AVG_54
525 L”f‘—’f
mﬁ//‘»ffdwj
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.320kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5785.80 07.62 ----nx ---en- 83.49 32.16 11.84 29.87 0.00 185 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-25 of C98
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somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental

o Level (dBuVim)

105 M~
v
I M‘M “FEAK_BE(B4) 1624

o AR S 3
5
it
Peak 5785 5818, 5851, 5884, 5017, 5950 Blank
Frequency (MH2)

Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 HORIZONTAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.96 54.84 110.89 -56.65 40.43 32.42 11,91 29.92 9.80 185 1Bl PEAK
5873.11 54.38 185.73 -51.35 39.98 32.49 11.92 29.93 @.8@ 185 181 PEAK
5924,59 53.53 68.50 -14.97 33.87 32.65 11.97 29.96 @.ee 185 181 PEAK
5949.18 54.82 68.20 -13.33 4@.13 32.68 11.98 29.97 @.ee 185 181 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT20_CH157_5785MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
1054 i 150 1
LIE
875
Y
T T — — | PEAK(UNI)
(71— o et
52.5
350
350
175
175
Peak 5600 5637, 5674, 571, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB dew de/w b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1563811 53.94 68.20 -14.26 40.19 3L.85 11.69 29.79 0.09 266 220 PEAK
2 5650.14 52.76 68.30 -15.54 33.95 3199 11.76 29.88 0.9 266 226 PEAK —_————— —— —— —— —— ——
3 5719.51 66.39 110.66 -44,27 52.35 3218 1178 20.84 0.08 265 220 PEAK Wz dBulje dBuifn - dB dBV dEfu &5 b A3 o deg
4 572025 6238 11137 48.99 43.34 3219 1173 20,34 @.00 266 220 PEAK 1 5765.00 168.00 ------ ----o- 93.85 3218 11.55 29.88 0.00 266 220 PEAK
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
29 ——
mf/,_/«/f—'\fj
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.320kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5785.00 100.29 -----x ----o- 86.16 32.16 11.84 29.87 0.00 266 220 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-27 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental

o Level (dBuVim)

" i AR BEBAL 1124
5. el . I
5
it
Peak 5785 5818, 5851, 5017, 5950 Blank
Frequency (MH2)

Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 VERTICAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.96 55.71 110.89 -55.18 41.30 32.42 11.91 29.92 @.80 266 220 PEAK
5873.44 55.85 1@5.64 -58.59 48.57 32.49 11.92 29.93 @4.88 266 228 PEAK
5924.76 52.87 68.38 -15.51 33.21 32.65 11.97 29.96 @.ee 266 220 PEAK
5935.48 55.33 68.20 -12.87 4@.64 32.67 11.98 29.96 @.8@ 266 228 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1o Level [dBuVim) 1o Level [dBuvim)
125 125
875 815
10011 LM 00— LA l—]
5 bbb 525 _— s g ot
30 350
Peak
115 175
Avg
7000 9200, 11400, 13600. 7000 9200, 11400, 13600.
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL

Linit Read At Cable Preamp
Freq Level Line Margin Level Factor  Loss Factor Factor

MHz dBuv/m dBuv/m B dBw/ dB/m B

1 11578.08 47.82 74.00 -26.18 56.25 39.%4 16.80 65.75 0.58
2 17355.08 52.97 68.20 -15.23 54.85 41.24 1117 6411 0.62

Site + B3CHIG-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL

Linit Read At Cable Preamp
Freq level Line Margin Level Factor Loss Factor Factor

MHz dBuv/m dBuv/m  dB  dBw/ dB/fm  dB

1 11570.08 47.95 74.00 -26.64 56.39 39.%4 16.80 65.75 @.58
1 17355.08 52.71 68.20 -15.49 53.79 41.24 I1.17 6411 @.62

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR511001E

Pol. Horizontal Vertical
: 4!’Le\'el{tml\mn) ! 4!’Lt}\rel{tmn\nm)
1225 1225
b5 815
100 700
14.47G AVG 54 ANG 54
55 525
~14.5G e s
B0 i
Av
g 115 175
141 14476, 14482, 14488, 149, 14500 1470 1476, 14482, 14488, 1440, 14500
Frequency {WHz) Frequency {MHz)
Site : 03CHIG-HY Site : O3CHIG-HY
Condition: AVG 54 3n 51260-1522 256327 HORTZONTAL Condition: AVG 54 3n 51260-1522 250327 VERTICAL
: 4!’Le\'el{tml\mn) ! 4!’Lt}\rel{tmn\nm)
1225 1225
b5 815
100 700
17G AVG 54 AVG 54
55 525
| e --‘-'-».—»“w bt NW
18G “l PR R PN 0
Av
9 115 175
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency {WHz) Frequency {MHz)
Site : 03CHIG-HY Site : O3CHIG-HY
Condition: AVG 54 3n 51260-1522 256327 HORTZONTAL Condition: AVG 54 3n 51260-1522 250327 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-30 of C98
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

6
Mode Band Edge
U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz
Pol. Horizontal Fundamental
1 g Level {dBuVim) 1 Level (dBuVim)
1225 12251
1080, 1050 1
LIE
875
704 12 PEAK_BE(B4)_16-24
) T T e — | PEAK(UNI)
k|
525 ot b i i
525
350! M
3.0
175
175
Peak 5625 5850, 5475, 5901, 5925, 5650
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dfW/m dBW/n dB dew de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1585375 7174 113.65 -41.91 57.33 32.42 11.91 29.92 0.9 100 182 PEAK
2 5856.88 70.31 110.27 -39.96 55.89 32.43 11.91 29.92 0.9 180 182 PEAK —_————— —— —— —— —— ——
3 592,63 53.63 68.48 -14.85 38.97 3265 1107 20.95 0.08 180 182 PEAK Bz dBulje dBulfn  dB dBV dEfu &5 b &3 o deg
4 59813 55.53 68.20 -12.67 40.86 3266 1197 20,95 @.00 180 182 PEAK 1 580500 164,64 -o-oov -oooe %.3 32.30 11.88 2.9 0.00 160 182 PEAC
1 Level (dBuVim)
1225
105.) ]
875
0.
AVG_54
25 —
mﬁ/ﬁ/f’—/\ﬁ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.320kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5825.80 96.74 ------ ----o- 82.43 32.32 11.89 29.99 0.00 100 182 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-31 of C98

FAX : 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge

U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz

Pol. Vertical Fundamental
1 g Level {dBuVim) 1 Level (dBuVim)
1225 12251
1
1080, 1050
LIE
875
704 z PEAK_BE(B4)_16-24
. T T — — | PEAK(UNI)
515 oy h 3’. " ol
525
350
340
175
175
Peak 5625 5850, 5475, 5901, 5925, 5650
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ BICHIG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB dew de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5855.80 71.00 110.80 -39.80 56.59 32.42 11.91 29.92 0.0 100 220 PEAK
2 586138 71.13 109.01 -37.88 56.69 32.45 11.91 29.92 0.9 180 226 PEAK —_————— —— —— —— —— ——
3 592,50 53.56 68.57 -15.01 38.90 3265 1107 20.95 0.08 180 220 PEAK Mz dBulje dBuifn  dB dBV dEfu &5 b A3 o deg
4 597,88 55.35 68.20 -12.85 40.68 3266 1197 20,95 @.00 180 220 PEAK 1 5805.00 106.74 ----o- --oo- 9246 3230 1188 29.90 0.00 160 220 PEAK
1 Level (dBuVim)
1225
1054 ’
875
0.
AVG_54
25 ——
m/ﬂ,,_mg
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.320kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5825.80 98.68 ------ ----- 84.29 32.32 11.89 29.99 0.00 180 220 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-32 of C98
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
815 875
EAK(UNI) EAK(UNI)
700 L L1 | ] [ 700 LA L1 | ] [
0 A o A5
) T o N b
N i Yttt b gt e e
30 350
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200, 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + B3CH16-HY
Condition: PEAK(UNII) 3m 9128D-1328 241206 HORIZONTAL Condition: PEAK(UNII) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11650.08 47.94 74.00 -26.66 56.88 39.40 16.87 65.78 0.57 - -- PEAK 1 1ig50.08 47.87 74.0@ -26.13 56.81 39.40 16.87 65.78 0.57 - -- PEAK
2 17475.08 54.55 68.20 -13.65 54.48 42.00 21.33 63.80 0.62 - -- PEAK 1 17475.08 54.85 68.20 -14.15 53.9 42.80 21.33 63.80 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-33 of C98
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samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Harmonic

U-NII-3_5.725-5.85_802.11n HT20_CH165_5825MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G
B0 30
Av
g 115 175
11470 14476, 14482, 14488, 149, 14500 11470 14T8. 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G WM MWM
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-34 of C98
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saranas. FCC RADIO TEST REPORT Report No. : FR511001E
7
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PERR_BEBA_To-2% 14
1225 12251
—'—"f_ﬂ
1054 150 1
LIE 3
“ w5
70.0 T P i | ML s e I — | PEAK{UNI)
525
52.5
350
350
175
175
Peak 5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBWV/n  dB dBw de/m b d8 o dB n deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564433 60.19 68.20 -8.01 46.49 3L.B3 11.70 29.79 0.9 100 181 PEAK
2 5650.87 61.82 68.25 -7.23 47.22 3199 11.76 29.80 0.09 180 181 PEAK —_————— —— —— —— —— ——
3 5714.55 3.95 109.27 -25.32 69.91 3218 1177 20.83 0.08 180 181 PEAK Wz dBulje dBulfndB dBV dEfu &5 b A3 o deg
4 572013 5200 11109 -20.09 67.9 3219 1173 20,34 @.00 180 181 PEAK 1 5755.00 103,62 ----o- --oo- 89.52 32.14 118 2.87 0.06 160 181 PEAC
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
m/ﬂJ
175
Avg Blank
1000 2200, 0. 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.430kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 575580 95.73 ---noe =eee- 8164 32.13 11.82 29.85 0.00 100 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-35 of C98
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Pol. Horizontal Fundamental
o Level (dBuVIm)
1225
105 T
875
me
7.. "y, Sy "BEAK PB4 1624
521 A PN 0 PO
3,
17
Peak 5155 574, 530, 5672, s, 5050 Blank
Frequency (MHz)
Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 HORIZONTAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.84 59.19 111.17 -51.98 44.78 32.42 11.91 29.97 @.00 109 181 PEAK
5871.81 58.45 106.89 -47.64 43.97 32.49 11.92 29.93 @.8@ 188 181 PEAK
5922.51 55.27 7@.84 -14.77 4@.62 32.65 11.96 29.96 @.ee 188 181 PEAK
5947.86 55.68 68.20 -12.52 4@.96 32.78 11.99 29.97 @.ee 188 181 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT40_CH151_5755MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA]_T6-7% 14
1225 12251
1050 1050 1
075 34
875
70.0
2 001 1 PEAK[UNI)
525
52.5
350
350
175
175
Peak 5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBWV/n  dB dBwV de/m b d8 dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 56479 61.59 68.20 -6.61 47.80 3L.03 11.70 29.80 0.0 300 202 PEAK
2 5650.69 60.57 68.71 -8.14 46.77 3199 11.76 20.80 0.09 380 202 PEAK —_————— —— —— —— —— ——
3 575,79 8371 109.62 -25.91 69.68 3218 1177 20.8 0.08 380 202 PEAK Bz dBulje dBulfn  dB dBV dEfu &5 b dB o deg
4 572121 85.01 11356 -28.55 70.97 3219 1173 20,34 .00 380 262 PEAK 1575500 164,11 -o-nov -oooe %.03 32.12 11.8) 29.86 0.00 360 202 PEAC
1 Level (dBuVim)
1225
1050 1
875
70.0
AVG_54
525
35‘0/‘/—/\/~/—’_’_\//
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.430kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5755.80 96.58 ------ ------ 82.45 3219 11.81 29.85 0.00 300 282 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-37 of C98
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somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental

o Level (dBuVim)

Peak 5755 5734, 5011, 5950 Blank

5833, 5672,
Frequency (MHz)

Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 VERTICAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg

1 5854.65 60.84 111.61 -58.77 46.43 32.42 11.91 29.92 @.0e 300 282 PEAK
2 5873.37 57.68 185.66 -48.86 43.12 32.49 11.92 29.93 .08 360 282 PEAK
3 5924.85 53.20 68.31 -15.11 33.54 32.65 11.97 29.96 .00 300 202 PEAK
4 594337 54,32 68.20 -13.33 4@.12 32.69 11.93 29.97 @.0@ 380 202 PEAK
TEL : 886-3-327-0868 Page Number 1 C2-38 of C98
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Pol. Horizontal Vertical
1 4ﬂhml{dﬂll\l!ln) 1 HLM{II&IWIH)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
52, ,—fa@ 52 4 ANM
5 —— 5 e P w
e et MW Wwww‘“ * v MM
3540 350
Peak 17_: 17_:
AVg 7000 9200, 11400, 1 15800, 18000 1000 9200, 400. 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB m deg
1 11518.08 51.27 74.80 -22.73 59.56 48.10 16.75 65.73 @.59 386 199 PEAK 1 11510.08 49.58 74.08 -24.42 57.87 48.10 16.75 65.73 @.59 180 154 PEAK
2 11518.08 48.26 54.88 -13.74 43.55 48.18 16.75 65.73 @.59 386 199 AVERAGE 2 11510.08 39.40 54.08 -14.60 47.69 48.1@ 16.75 65.73 8.59 188 154 AVERAGE
3 17265.08 52.70 68.20 -15.48 54.74 4B.66 21.65 64.35 @.62 - -- PEAK 3 17265.08 52.70 68.28 -15.50 54.72 4@.66 21.65 64.35 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-39 of C98
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Pol. Horizontal Vertical
: 49Level{dﬂu\"m) ! 49Ltz\rel{dﬂll\mn)
1215 1225
815 5
100 700
14.47G AVG 54 ANG 54
528 515
~14.5G RSN RO NN VU SOV SR NSRS WP SR ——
ki) 30
Av
9 115 115
1470 1476, 14482, 14488, 14, 14500 1410 1476, 14482, 14488, 1404, 14500
Frequency {WHz) Frequency {MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
: 49Level{dﬂu\"m) ! 49Ltz\rel{dﬂll\mn)
1215 1225
815 5
100 700
17G AVG 54 AVG 54
528 515
IV R S, g — e
18G % 1 %
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency {WHz) Frequency (MHz)
Site @ G3CHIA-HY Site 1 O3CHIG-HY
Condition: AUG 54 3n 91220-1522 250327 HORTZONTAL Condition; AUG 54 3n 91290-1522 25037 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-40 of C98
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samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11n HT40_CH159_5795MHz

Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE(BA]_TH-7% 14
1225 / 12251
/
1080 1050 1
LIE
875
70.0
PR 00 T T N PEAK(UNI)
1 2 '
52 5lsrmaprmmaitoniial i
52.5
350
350
175
175
Peak 5600 5638, 5678, 57T, 5756, 5795
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIGRY Frequency (W)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
— Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBW/n dBW/n  dB dew de/w b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1564329 54.95 68.20 -13.25 4117 3L.G7 1170 29.79 0.9 100 182 PEAK
2 5652.46 55.54 70.02 -14.33 41.82 3L.91 11.71 29.80 0.09 180 182 PEAK —_————— —— —— —— —— ——
3 5702.77 63.11 105.98 -42.87 49.08 3218 1176 20.83 0.08 180 182 PEAK Wz dBulje dBuifn  dB dBV dEfu &5 b &3 o deg
4 57012 63.68 11107 -47.39 49.64 3219 1173 20,34 @.00 180 182 PEAK 1 5795.00 162,90 ----o- ----o- B8.75 3215 11.55 29.88 0.00 160 182 PEAC

Level (dBuVim)

140
1225
1050
1
875
00
AVG_54
5251
m//_,_/v/mJ
175)
Avg Blank
1000 2200, 3400, 4600. 5800. 7000
Frequency (MHz)
Site : B3CH16-HY
Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
: RBI:1000.000KHL VBI:0.430kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5795.80 95.88 ------ ------ 80.82 32.28 11.86 29.85 0.80 188 182 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-41 of C98
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Pol. Horizontal Fundamental

o Level (dBuVim)

" <BEAK BEA 1174
i \"""M
4
52! LT R :
3,
17!
Peak 519 5626, 5857, 5688, 5010, 5050 Blank
Frequency (MHz)
Site & B3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 HORIZONTAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.21 68.95 112.60 -43.65 54.54 32.42 11.91 29.97 @.00 109 182 PEAK
586@.72 68.81 109.20 -48.39 54.33 32.44 11.91 29.92 @.8@ 188 182 PEAK
5923.5@ 55.63 69.31 -13.68 4@.98 32.65 11.96 29.96 @.ee 188 182 PEAK
5925.51 56.41 68.20 -11.79 4175 32.65 11.97 29.96 @.ee 188 182 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Band Edge - L
U-NII-3_5.725-5.85_802.11n HT40_CH159_5795MHz
Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
1080 1050 1
LIE
875
700 4
1 T T e a— | PEAK(UNI)
525,
525
350
3.0
175
175
Peak 5600 5638, 5678, 5T, 5756, 5795
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBWV/n dB dBwV de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564,66 56.42 68.20 -11.78 42.63 3L.B8 11.70 29.79 0.0 262 212 PEAK
2 5651.89 57.59 69.01 -11.42 43.79 3199 11.76 29.88 0.9 260 212 PEAK —_————— —— —— —— —— ——
3 570491 64.62 106.58 -41.96 50.59 3218 1176 20.83 0.08 262 212 PEAK Wz dBulje dBulfn dB dB dEfu &5 b A3 o deg
4 S70.51 66.22 11196 45.74 5218 3219 1173 20.34 @.09 262 212 PEAK 1579500 164,15 ---nov -oooe 09.97 3.0 11.86 2.8 0.00 26 202 PEAC
1 Level (dBuVim)
1225
105.) ]
875
0.
AVG_54
525
mf’/ﬂﬁ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.430kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5795.80 96.44 ----or ---eo 82.29 32.18 11.85 29.88 0.00 262 212 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-43 of C98

FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level (dBuVIm)
1225
105, T
s
s " WWWNM
0 . -eEAK e f.2¢
T o ) 34
52 " el
3,
17
Peak 519 5626, 5857, 5688, 5010, 5050 Blank
Frequency (MHz)
Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 VERTICAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.99 66.92 110.83 -43.91 52,51 32.42 11.91 29.97 @.0@ 262 212 PEAK
586@.41 68.71 189.28 -48.57 54.28 32.44 11.91 29.92 @.88 262 212 PEAK
5924.74 55.28 68.40 -13.12 4@.62 32.65 11.97 29.96 @.ee 262 212 PEAK
5928.77 57.85 68.20 -11.15 42,38 32.66 11.97 29.96 @.8@ 262 212 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol.

Horizontal Vertical
1 4allLewel{dBu\lJln) 1 Hmeumvnn)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
5. 4 “@ 52! s W@
7 i R AT ot 7 p—— b p— Lt
3540 350
Peak 17_: 17_:
Av g 7000 9200, 11400, 1 15800. 18000 1000 9200. 400. 13600, 15800 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuw/ dB/m B B A8 m  de
1 11598.08 49.42 74.80 -24.58 58.80 39.78 16.82 65.76 @.58 383 193 PEAK 1 11590.08 49.30 74.08 -24.61 57.97 39.78 16.82 65.76 @.58 180 156 PEAK
2 11598.08 39.80 54.80 -15.80 47.58 39.78 16.82 65.76 @.58 383 193 AVERAGE 2 11590.08 38.78 54.08 -15.22 47.36 39.78 16.82 65.76 @.58 188 156 AVERAGE
3 17385.08 53.58 68.20 -14.62 54.30 41.48 21.21 64.83 @.62 - -- PEAK 3 17385.08 53.04 68.20 -15.16 53.76 41.48 21.21 64.83 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-45 of C98
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Report No. : FR511001E

Mode Harmonic
U-NII-3_5.725-5.85_802.11n HT40_CH159 5795MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
14.47G VG 54 NG 54
525 525
~14.5G e IS B BT
30 30
Av
g 115 115
13470 14476, 14482, 14488, 14404, 14500 13470 14476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHIG-HY Site : G3CHIG-HY
Condition: AVG 54 3n 9129D-1522 256327 HORTZONTAL Condition: AVG 54 3n 9128D-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
17G VG 54 NG 54
525 525
~18G WM M
30 30
Av
g 115 115
17“000 17200, 17400, 17600, 17800, 18000 17“000 17200, 17400, 17600, 17800, 18000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-46 of C98




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
R
1050 1050 |
LIE
. 4 a5
70.0
2 700 1 PEAK[UNI)
gt
525
525
350
3.0
175
175
Peak 5600 5635, 5671, 5705, 5740, 5775
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ BICHIG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB dBw de/w b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564078 61.84 68.20 -6.36 48.08 3L.06 11.69 29.79 0.9 100  1BL PEAK
2 5650.85 61.46 68.24 -6.78 47.66 31.99 11.76 20.80 0.09 180 181 PEAK —_————— —— —— —— —— ——
3570220 76.14 105.82 -29.68 62.11 3218 1176 20.83 0.08 180 181 PEAK Wz dBulje dBuifn dB dBV dEfu &5 b A3 o deg
4 2023 78011131 3.2 6407 3219 1173 2.3 .00 180 181 PEAK 1577500 99.14 -ooooe -oooe B.05 3213 11.8) 29.86 0.00 160 181 PEAK
1 Level (dBuVim)
1225
105.)
1
875
0.
AVG_54
525
m////—mﬁ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0.910kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5775.80 91.34 ---noe —-eee- 7725 3213 11.82 29.85 0.00 100 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-47 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental
o Level (dBuVIm)
1225 ‘\
105, o,
" _\l\"ﬂmw
1
n L AN P e f2¢
sl et oo
52 e
3,
17
Peak 5175 5810, 5445, 5880, 5015, 5050 Blank
Frequency (MHz)
Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 HORIZONTAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.63 73.53 111.65 -38.12 59.12 32.42 11.91 29.97 @.0@ 109 181 PEAK
5871.43 71.64 106.20 -34.56 57.16 32.49 11.92 29.93 @4.8@ 188 181 PEAK
5924.88 57.87 68.35 -11.23 42.41 32.65 11.97 29.96 @.ee 18@ 181 PEAK
5943.53 57.42 68.20 -18.78 42.72 32.69 11.98 29.97 @.ee 18@ 181 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-48 of C98



samranas. FCC RADIO TEST REPORT Report No. : FR511001E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
R
1054 150 1
LIE
a4 a5
700
™ T T T — — PEAK(UNI)
Rl '
525
52.5
350
350
175
175
Peak 5600 5635, 5671, 5705, 5740, 5775
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB - dBw de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1564095 66.34 68.20 -1.86 52.58 3L.06 11.69 29.79 0.0 292 217 PEAK
2 5651.63 65.88 69.41 -4.41 S1.19 3L.91 11.76 29.88 0.9 290 217 PEAK —_————— —— —— —— —— ——
3 5783.60 80.77 106.21 -25.4 66.74 3218 1176 20.83 0.08 292 217 PEAK Bz dBulje dBulfn  dB dBV dEfu &5 b dB o deg
4 S720.50 80.50 11171 3121 6645 3219 1173 20,34 .00 292 217 PEA 1 5775.00 160.63 ----o- ---o- 8.5 32.12 11.8) 29.86 0.00 200 207 PEAK
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
m////ff’—AJ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0.910kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 577580 92.93 ---noe -eee- 78.84 3213 11.82 29.85 0.00 292 217 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-49 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental
o Level (dBuVIm)
1225 ‘\
105, o,
™
" Y
1
2
7 e Bl e f.2¢
g i
52!
3,
17
Peak 5175 5810, 5445, 5880, 5015, 5050 Blank
Frequency (MHz)
Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 VERTICAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.10 75.32 112.85 -37.53 60.91 32.42 11.91 29.97 @.0@ 292 217 PEAK
5867.23 72.64 107.37 -34.73 53.17 32.47 11.92 29.92 @.8@ 292 217 PEAK
5924.45 53.22 68.61 -18.39 43.56 32.65 11.97 29.96 @.ee 292 217 PEAK
5934.43 53.73 68.20 -9.47 44.85 32.67 11.97 29.96 @.ee 292 217 PEAK

e

TEL : 886-3-327-0868 Page Number 1 C2-50 of C98
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmel{dBll\llln) 1 4ﬂu}vﬂl{dﬂﬂ\l!ln)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
52! + e 5! 4 A‘ﬁﬂ‘
5 — — ) b8
ST st it el AV bt AT
3540 30
Peak 17_: 17_:
AVg 7000 9200, 11400, 1 15800, 18000 1000 9200, 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuw/ dB/m B B A8 m  de
1 11558.08 49.89 74.80 -24.11 58.17 48.10 16.78 65.75 @.59 386 193 PEAK 1 11550.08 49.95 74.08 -24.85 58.23 48.10 16.78 65.75 @.59 180 159 PEAK
2 11553.08 48.35 54.80 -13.65 43.63 48.18 16.78 65.75 @.59 386 193 AVERAGE 2 11550.08 48.45 54.08 -13.55 43.73 48.1@ 16.78 65.75 @.59 188 159 AVERAGE
3 17325.08 53.94 68.20 -14.26 55.38 4l.60 21.13 64.19 @.62 - -- PEAK 3 1730508 53.50 68.20 -14.79 54.94 41.68 21.13 64.19 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-51 of C98

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Harmonic
U-NII-3_5.725-5.85_802.11ac VHT80_CH155 5775MHz
Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
14.47G VG 54 NG 54
525 525
~14.5G U EN U NN ANVUI PRI DU IO AU
30 30
Av
g 115 115
1&70 14476, 14482, 14488, 14404, 14500 1&70 14476, 14482, 14488, 14484, 14500
Frequency (MHz) Frequency (MHz)
Site @ G3CHIG-HY Site : G3CHIG-HY
Condition: AVG 54 3n 9129D-1522 256327 HORTZONTAL Condition: AVG 54 3n 9128D-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
815 815
100 00
17G VG 54 NG 54
525 525
~18G [ PO VO AU VR U Sl PO I S S S B s
30 30
Av
g 115 115
17“000 17200, 17400, 17600, 17800, 18000 17“000 17200, 17400, 17600, 17800, 18000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-52 of C98




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
.—'—“’_FF(_F’
1080 1050 1
LIE
3 875
70.0
T T e — | PEAK(UNI)
52! " .}2
525 -
350
3.0
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos + RBH:1060.000kHz VEW:3000.606kHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n  dB dBw de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564959 54.25 68.20 -13.95 40.45 3L.99 11.70 29.80 0.9 100 196 PEAK
2 5650.61 53.88 68.65 -15.65 39.26 31.99 11.76 29.80 0.89 180 196 PEAK —_————— —— —— —— —— ——
3 5719.3¢ 79.03 110.61 -31.53 64.99 3218 1178 20.3 0.08 180 105 PEAK Wz dBulje dBulfn  dB dBV dEfu &5 b dB o deg
4 S720.86 78.36 110.94 3.5 6432 3219 1173 2.3 .00 180 196 PEAK 1 574500 164,64 -o-oov -oooe %.59 32.10 11.80 29.85 0.00 160 196 PEAC
1 Level (dBuVim)
1225
105.) ]
875
0.4
AVG_54
525 S —
mﬂ\g
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:1,000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.80 96.78 -----x ---eo- 82.73 3219 11.89 29.85 0.00 180 195 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-53 of C98

FAX : 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

10

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
1050 = 1054 i
LIE 4
3 875
70.0
T T — — | PEAK(UNI)
1 2 '
52 Bt Mo
52.5
350
350
175
175
Peak 5600 5629, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBWV/n dB dBwV de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5637.41 55.13 68.20 -13.67 41.38 3L.85 11.69 29.79 0.9 298 213 PEAK
2 5651.48 54.31 69.30 -14.99 40.58 3L.91 11.76 29.88 0.89 298 213 PEAK —_————— —— —— —— —— ——
3 5719.92 79.58 118.78 -31.20 65.54 3218 1176 20.3 0.08 298 213 PEAK Wz dBulje dBulfn dB dBV dEfu A5 b A3 o deg
4 STLSL 8387 114.24 -30.37 69.83 3219 1173 20.34 .00 29 213 PEAK 1 5745.00 10661 ----o- ----o- 92.57 318 1173 29.85 0.00 298 203 PEAC
1 Level (dBuVim)
1225
1050 |
875
70.0
AVG_54
525 | ——
M,A,/—/—/”’F’VJ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:1,000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.80 99.55 ---noe --eeo- 85.50 3219 11.89 29.85 0.00 298 213 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-54 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol.

Horizontal Vertical
1 4ﬂLmel{dBll\llln) 1 Hmeumvnn)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
4 il : s
25 N AR SRV o %5 PR e
3540 30
Peak 17_: 17_:
Av g 7000 9200. 11400, 1 15800, 18000 1000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB m deg
1 11498.08 50.16 74.80 -23.84 58,51 48.86 16.73 65.73 @.59 383 215 PEAK 1 11490.08 49.47 74.08 -24.53 57.82 4B.86 16.73 65.73 @.59 180 159 PEAK
2 11498.08 39.71 54.80 -14.29 43.66 48.86 16.73 65.73 0.59 383 215 AVERAGE 2 11490.08 38.84 54.08 -15.16 47.19 48.86 16.73 65.73 @.59 188 159 AVERAGE
3 17235.08 53.69 68.20 -14.51 55.89 48.57 21.62 64.42 0.3  -- -- PEAK 3 17235.08 52.72 68.20 -15.48 54.90 48.57 21.62 64.42 @.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-55 of C98

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

10

Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

Pol. Horizontal Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G N P U AU U U NGRSO
B0 30
Av
g 115 175
11470 14476, 14482, 14488, 149, 14500 11470 1476 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G M MWMM
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000
Frequency (MHz) Frequency (MHz)
Site @ Q3CHIG-HY Site 1 Q3CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL (ondition: AVG_54 3n 91260-1522 250327 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-56 of C98
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11

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 26/0_5745MHz

Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
FEAR_BE[BA]_TH-7% 14
1225 / 12251
.d—'_’f_'-’
1050 1050 :
LIE
875
70.0
T T T — — PEAK(UM)
52l ottty 12‘ ot 2 i :
5251 ohtadpfe R
350
350
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (WHz)
1000 2200, 3400, 4600, 5800. 7000
Site : @3CHIGRY Frequency (W)
Condition: PEAK_BE(B4)_16-24 3n 3126D-1328 241206 HORTZONTAL
: REW: 1080 BRKHZ VEW:3000. 00BKHZ SHT:Aute Site @ B3CHLG-HY
Condition: PEAK(UNIT) 3m 9126D-1328 241206 HORIZONTAL
Linit Read ~ Ant Cable Preamp  Aux APos  TPos + RB:1000.000kHz VEi:3000. B00kHz SHT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dfW/m dBW/n dB dBw de/m b d8 dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5649.01 53.81 68.20 -14.39 40.01 3L.99 1170 29.80 0.89 380 269 PEAK
2 S6%.46 52.62 68.54 -15.92 35.82 31.99 1170 29.50 0.89 380 269 PEAK —_—
3578179 53.02 105.70 -52.68 38.99 3218 1176 20.83 0.08 380 269 PEAK Uz dBulje dBuifn dB dBV dEfu &5 b A3 o deg
4 572086 53.73 110,94 -57.21 10.69 3210 1173 20.34 .00 380 269 PEAK 1 574500 98.69 ---oov -oooe B.65 3210 1173 29.85 0.00 360 269 PEAK

Level (dBuVim)

140
1225
1050
1
875
00
AVG_54
5251
mﬂ
175)
Avg Blank
1000 200, 3400, 4600 5800. 7000
Frequency (MHz)
Site : B3CH16-HY
Condition: AVG_54 3m 91200-1328_241206 HORIZONTAL
: RBW:1000.000KHL VBI:0. 200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 574580 92.23 ------ -o-e-- 78.19 32.18 11.79 29.85 0.80 308 269 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-57 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

11
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 26/0_5745MHz
Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
et 1
1080 1050
LIE
875
70.0
T T e — | PEAK(UNI)
5 . ! 2 smovobendntostidraii) 4
525 e i
350
3.0
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n dB - dBw de/w b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 5637.41 53.66 68.20 -14.54 39.91 3L.B5 11.69 29.79 0.0 236 219 PEAK
2 5650.61 52.98 68.65 -15.75 39.18 31.99 11.76 29.88 0.89 235 219 PEAK —_————— —— —— —— —— ——
3 570150 53.15 105.62 -52.47 30.12 3218 1176 20.83 0.88 23 219 PEAK Bz dBulje dBulfn  dB dBV dEfu &5 b &3 o deg
4 572035 5260 11162 -59.00 33.56 3219 1173 20,34 @.00 23 219 PEAK 1 574500 166.74 ----o- -ooo- f2.70 3218 1173 2.8 0.06 236 209 PEAC
1 Level (dBuVim)
1225
105.) 1
875
0.
AVG_54
525
_,—m-—'-'—"'_v_'-'_r
m/,v_,/—/’—/_f/‘jw
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.00 99.78 ------ ----o 85.66 3219 11.79 29.85 0.00 236 219 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-58 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

12
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 52/37_5745MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
.—'—“’_FF(_F'
1054 150 1
LIE
875
e
T T — — | PEAK(UNI)
1 3
52 ' 2 N
52.5
350
350
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency {MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz B/ dBW/n  dB - dBw de/m b dB dB n o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564553 53.47 68.20 -14.73 39.68 3L.G3 1170 29.79 0.0 370 360 PEAK
2 5650.61 53.81 68.65 -15.64 39.21 31.99 11.7 29.88 0.89 370 368 PEAK —_————— —— —— —— —— ——
3 5700.78 54.48 105.42 -51.02 40.37 3218 1176 20.83 0.08 370 369 PEAK Bz dBulje dBulfn  dB dBV dEfu &5 b &3 o deg
4 570,86 5178 110.94 -59.16 .74 3219 1173 20.3 .00 370 360 PEAC 1 574500 160.25 ----o- -ooo- B6.20 32.10 11.80 29.85 0.06 370 360 PEAC
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
mf;/_/“/“’ﬂ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.80 9211 ---noe =eee- 78.06 3219 11.89 29.85 0.00 370 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-59 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR511001E

12
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 52/37_5745MHz
Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
.—'—"’_FF(_H
1054 150 1
LIE
875
70.0
i T T — — | PEAK(UNI)
5 ! z : el
e
525 i tibtetee
350
350
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBWU/m dBWV/n dB dBwV de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1563437 5464 68.20 -13.56 40.90 3L.B4 11.69 29.79 0.9 400 188 PEAK
2 5651.84 52.78 68.97 -16.27 33.98 31.99 11.76 29.80 0.09 480 188 PEAK —_————— —— —— —— —— ——
3 5700.92 53.00 105.46 -52.46 38.97 3218 1176 20.83 0.08 480 188 PEAK Bz dBulje dBulfn dB dB dEfu &5 b B o deg
4 52350 615111854 -57.03 4747 3219 1173 2.3 .00 480 188 PEAK 1 574500 10163 ---oov -oooe £7.59 3218 1173 29.85 0.00 480 188 PEAC
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
35‘0///‘/»/\/
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0. 200kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.80 95.51 ---noe --eee- 81.46 3219 11.89 29.85 0.00 480 183 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-60 of C98

FAX : 886-3-327-0855




saranas. FCC RADIO TEST REPORT Report No. : FR511001E
13
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 106/53_5745MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
.—'—“’_FF(_F’
1054 150 1
LIE
875
[ N —— \ T | B W s " PEAK(IN
52 — o : ’ W
525
350
3.0
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBW/m dBW/n  dB dBwV de/m b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 561537 53.60 68.20 -14.60 39.95 3L.76 11.67 29.78 0.9 391 @ PEAK
2 5650.83 51.83 68.22 -16.39 33.03 3L.99 11.7 29.88 0.89 391 @ PEAK —_————— —— —— —— —— ——
3 578165 5278 105.66 -52.88 38.75 3218 1176 20.83 0.8 391 0 PEAK Wz dBulje dBulfn dB dBV dEfu &5 b A3 o deg
4 572122 5766 113.58 -55.92 43.62 3219 1173 20.3 @.00 391 @ PEAK 1 574500 160.18 ----o- ----o- B6.13 32.10 11.60 29.85 0.06 381 0 PEAC
1 Level (dBuVim)
1225
105.)
1
875
0.
AVG_54
525
m/&/_’_/*/-v/—/f""
175
Avg Blank
1000 2200, 400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:0. 220kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.00 9.87 ------ ---eo- 76.82 3219 11.89 29.85 0.00 391 @ AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-61 of C98

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR511001E

13
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_Partial RU 106/53_5745MHz
Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 / 12251
et 1
1080 1050
LIE
875
70.0
34 700 1 PEAK(UNI)
12
52 5 " R
525 T
350
3.0
175
175
Peak 5600 5628, 5658, 5687, 5715, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBW/n dB dew de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564031 54.28 68.20 -13.92 40.52 3L.B6 11.69 29.79 0.0 300 217 PEAK
2 5650.46 52.73 68.54 -15.81 33.93 31.99 11.7 20.80 0.09 380 217 PEAK —_————— —— —— —— —— ——
3 5716.44 50.56 109.80 -50.2¢ 45.53 3218 1177 20.8 0.08 380 217 PEAK Wz dBulje dBulfn  dB dBV dEfu &5 b A3 o deg
4 572079 6225 112.59 -50.3 43.21 3219 1173 20.34 @.00 380 217 PEAK 1 574500 10675 ----o- -ooo- f2.7¢ 3216 11.80 29.85 0.00 360 207 PEAC
1 Level (dBuVim)
1225
1050 |
875
0.4
AVG_54
525
u—t—'-"""_'-'_'_'_r
3.0
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:0. 220kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5745.00 99.18 ------ ---eo- 85.05 32.19 11.89 29.85 0.00 300 217 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-62 of C98

FAX : 886-3-327-0855




saranas. FCC RADIO TEST REPORT Report No. : FR511001E
14
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz
Pol. Horizontal Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
/
1080 1050 ;
LIE
875
e I —— T | B W s " PEAK(UN
1 2 3 4
5 el e
525
30 M
340
175
175
Peak 5600 5637, 5674, 571, 5748, 5785
Frequency (MHz)
1000 2200, 400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBW/n dBW/n  dB dew de/m b d8 o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1562535 54.30 68.20 -13.9 40.60 3L.09 11.68 29.78 0.9 106 115 PEAK
2 5650.88 53.59 68.85 -15.26 39.79 31.99 11.76 20.88 0.09 185 115 PEAK —_————— —— —— —— —— ——
3 570138 53.85 105.50 -5L.74 30.82 3218 1176 20.83 0.08 186 115 PEAK Uz dBulje dBuifn dB dBV dEfu &5 b A3 o deg
4 572007 55.63 11095 -55.32 4159 3219 1173 20.34 @.00 185 115 PEAK 1 578500 97.87 -o-ooe -oooe B3.74 3016 1184 .87 0.06 166 115 PEAC
1 Level (dBuVim)
1225
105.)
1
875
0.
AVG_54
525
340
175
Avg Blank
1000 2200, 400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:1,000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5785.80 9919 ----or ---eo- 76.86 32.16 11.84 29.87 0.00 186 115 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-63 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Horizontal Fundamental
. Level (dBuim)

- \k

as

. e “FEAK BEBAL16.24)
1

52; g ! | 2 " 3 P

it

Peak 5785 5818, 5851, 5017, 5950 Blank
Frequency (MH2)

Site + @3CHI6-HY
Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 HORIZONTAL
* RBW:1080.000kHZ VBW:3000.608KkHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.80 53.40 111.27 -57.87 38.99 32.42 11.91 29.92 @.80 186 115 PEAK
5871.79 54.27 1@6.1@ -51.83 39.79 32.49 11.92 29.93 @.88 186 115 PEAK
5924.26 53.80 68.75 -14.95 39.14 32.65 11.97 29.96 @.ee 186 115 PEAK
5948.85 55,18 68.20 -13.62 4e.46 32.78 11.99 29.97 @.ee 186 115 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-64 of C98



samranas. FCC RADIO TEST REPORT Report No. : FR511001E

14

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

Pol. Vertical Fundamental
1 yoLevel {dBuVim) g Level (dBuVim)
PEAR_BE[BA_T6-7% 14
1225 12251
1050 e
1050 .
LIE
875
Y
T T e — | PEAK(UNI)
12 3 4
5 Mgt ) A
52.5
30 M
350
175
175
Peak 5600 5637, 5674, 571, 5748, 5785
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ B3CHLG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz B/ dBW/n dB - dBwV de/m b dB o dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 564718 53.45 68.20 -14.75 39.66 3L.03 11.70 29.80 0.0 100 293 PEAK
2 5650.69 52.50 68.71-16.21 33.78 31.99 11.76 20.88 0.09 180 293 PEAK —_————— —— —— —— —— ——
3 570,83 54.42 105.43 -51.01 40.39 3218 1176 20.83 0.08 180 203 PEAK Mz dBulje dBulfn  dB dBV dEfu &5 b A3 o deg
4 572007 53.20 110,95 -57.75 10,16 3219 1173 20,3 .00 189 293 PEAK 1578500 98.39 -o-oo- -oooe .24 3015 1165 29.88 0.00 160 293 PEAC
1 Level (dBuVim)
1225
1050
1
875
70.0
AVG_54
525
350
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:1,000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5785.80 89.34 ---noe —-eee- 75.18 32.19 11.85 29.83 0.00 180 293 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-65 of C98

FAX : 886-3-327-0855




somoncas. FCC RADIO TEST REPORT Report No. : FR511001E

Pol. Vertical Fundamental

o Level (dBuVim)

. M, “REAK_BER) 1624
WW 4
52! il 1] A 2 3

17
Peak 5785 5818, 5851, 5017, 5950 Blank
Frequency (MHz)

Site & B3CHI6-HY

Condition: PEAK_BE(B4)_16-24 3m 9120D-1328 241286 VERTICAL
* REH:1080.000kHz VBW:3000.80BKHZ SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B om  deg
5854.80 53.43 111.27 -57.84 39.02 32.42 11.91 29.97 @.0@ 109 293 PEAK
5874.27 53.62 185.41 -51.79 39.13 32.58 11.92 29.93 @.8@ 188 293 PEAK
5924,92 53.15 68.26 -15.11 33.49 32.65 11.97 29.96 @.ee 188 293 PEAK
5944.23 54,81 68.20 -13.39 4e.11 32.69 11.98 29.97 @.ee 188 293 PEAK

e

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-66 of C98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

Pol. Horizontal Vertical
1 4ﬂhml{dﬂll\l!ln) 1 4ﬂu}ilﬂl{llllll\l!ln)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
5 ——t : o ot o m’ 525 ! L @
g s Mg, o 2 o AT
3540 350
Peak 17_: 17_:
Av g 7000 9200. 1400, 1 15800, 18000 1000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuw/ dB/m B B A8 m  de
1 11578.08 49.55 74.80 -24.45 57.98 39.94 16.80 65.75 @.58 396 211 PEAK 1 1157008 49.78 74.08 -24.22 58.21 39.94 16.80 65.75 @.58 180 153 PEAK
2 11578.08 39.34 54.80 -14.66 47.77 39.94 16.89 65.75 @.58 396 211 AVERAGE 2 11570.08 39.62 54.08 -14.38 43.65 39.94 16.89 65.75 @.58 188 153 AVERAGE
3 17355.08 52.94 68.20 -15.26 54.82 41.24 12117 6411 @62 -- -- PEAK 3 17355.08 53.52 68.20 -14.68 54.60 41.24 21.17 6411 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-67 of C98

FAX: 886-3-

327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR511001E

14

Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

Pol. Horizontal

Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G R s e e e I Mt i s ey
B0 30
Av
g 115 175
1&70 14476, 14482, 14488, 149, 14500 1&70 1476 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site : O3CHIG-HY Site @ O3CHIG-HY
Condition: AVG 54 3n 9128D-1522 250327 HORTZONTAL Condition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G WMM MM
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-68 of C98




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR511001E

15
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz
Pol. Horizontal Fundamental
1 g Level {dBuVim) 1 Level (dBuVim)
1225 12251
1080, 1050 1
LIE
875
704 12 PEAK_BE(B4)_16-24
T T — — | PEAK(UNI)
34
525 o i
525
350 W
3.0
175
175
Peak 5625 5850, 5475, 5901, 5925, 5650
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3n 9126D-1328_241286 HORTZONTAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ BICHIG-HY
Condition: PEAK(UNLL) 3m 9128D-1328 241206 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.060kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
— Limit Read  Ant Cable Preamp  Aux APos  TPos
Pz B/ dBW/n dB - dBwV de/m b dB o dB on deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 585425 70.49 112.51 -42.02 56.08 32.42 11.91 29.92 0.9 100 181 PEAK
2 585756 69.68 110.10 -49.42 55.26 32.43 11.91 29.92 0.9 180 181 PEAK —_————— —— —— —— —— ——
3592338 5436 69.40 -15.84 39.70 3265 1196 20.95 0.88 180 181 PEAK Bz dBulje dBulfn  dB dBV dEfu &5 b A3 o deg
4 599,63 5465 68.20 -13.55 .98 3266 1197 20,95 .00 180 181 PEAK 1 5825.00 164.66 ----o- ---o- %.38 32.30 11.88 2.9 0.00 160 181 PEAC
1 Level (dBuVim)
1225
105.)
1
875
0.4
AVG_54
525 L__"__M_A
M/A/—IVJ
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG 54 3m 9120D-1328 241206 HORLZONTAL
+ RBH: 1080.000kHz VBW:1,000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5825.80 96.27 ------ ---en- 81.99 3230 11.88 29.99 0.00 100 131 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-69 of C98
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Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz
Pol. Vertical Fundamental
1 g Level {dBuVim) 1 Level (dBuVim)
1225 12251
1
100, 1050
LIE
’ 875
704 1 PEAK_BE(B4)_16-24
T T — — | PEAK(UNI)
Y " 3 4
525 X . Ao
525
350! M
3.0
175
175
Peak 5625 5850, 5475, 5901, 5925, 5650
Frequency (MHz)
1000 2200, 3400, 4600, 5800. 7000
Site  © B3CHIG-HY Frequency (Wiz)
Condition: PEAK_BE(B4)_16-24 3u 91260-1328_241286 VERTICAL
: RBW:1000.000KHZ VBH:3009.800kHz SWT:Auto Site @ BICHIG-HY
Condition: PEAK(UNIL) 3m 9128D-1328 241206 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos : REW:1000.080kHz VBH:3600.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
_ Linit Read  Ant Cable Preamp  Aux APos  TPos
Pz dBW/m dBWV/n  dB - dewV de/m b dB dB on o deg Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
1 585438 71.36 112.22 -49.86 56.95 32.42 11.91 29.92 0.9 100 216 PEAK
2 5856.38 73.24 110.41 -37.17 58.82 32.43 11.91 29.92 0.9 180 216 PEAK —_————— —— —— —— —— ——
3 592,13 5451 68.84 -14,33 30.85 3265 1107 20.95 0.88 180 216 PEAK Bz dBulje dBulfn dB dBV dEfu &5 b dB o deg
4 597,13 S5.10 68.20 -13.18 4043 3265 1197 20,95 @.00 180 21 PEAK 1 5805.00 105,43 ---oov -oooe L2 3232 1163 9.9 0.06 160 216 PEAC
1 Level (dBuVim)
1225
105.) g
875
0.4
AVG_54
525 W
m/ﬁ#
175
Avg Blank
1000 2200, 3400, 4600, 5800. 7000
Frequency {MHz)
Site : B3CHI6-HY
Condition: AVG_54 3n 9120D-1328 241206 VERTICAL
+ RBH: 1080.000kHz VBW:1,000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB BV dB/m  dB  d8 B om  deg
1 5825.80 97.61 ----nx =--en- 83.39 32.32 11.89 29.99 0.00 100 216 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-70 of C98
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Pol. Horizontal Vertical
1 4ﬂLmel{dBll\llln) 1 4ﬂu}ilﬂl{dllll\l!ln)
1225 1225
1050, 1050,
875 815
EAK(UNI) EAK(UNI
700 L1 | ] [ 700 LA L1 | ] [
o AR, o ) A@
S I j s gt T 3 " I
3540 350
Peak 17_: 17_:
Av g 7000 9200, 11400, 1 15800, 18000 1000 9200. 400. 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK(UNII) 3n 9128D-1325 241206 HORLZONTAL Condition: PEAK(UNII) 3m 91260-1326 241206 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuw/ dB/m B B A8 m  de
1 11658.08 48.56 74.80 -25.44 57.50 39.40 16.87 65.73 @.57 399 230 PEAK 1 11650.08 49.44 74.08 -24.56 58.38 39.40 16.87 65.78 @.57 180 154 PEAK
2 11658.08 38.91 54.8@ -15.89 47.85 39.48 16.87 65.78 @.57 399 230 AVERAGE 2 11650.08 38.7@ 54.08 -15.30 47.64 39.48 16.87 65.78 8.57 1@ 154 AVERAGE
3 17475.08 54.29 68.20 -13.91 54.14 42.00 21.33 63.88 @.62 - -- PEAK 3 17475.08 54.67 68.20 -13.53 54.50 42.08 21.33 63.88 @.62 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-71 of C98
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Mode Harmonic

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

Pol. Horizontal

Vertical
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
14.47G VG 54 NG 54
55 525
~14.5G A n E e et s e I B bt e
B0 30
Av
g 115 175
1&70 14476, 14482, 14488, 149, 14500 1&70 1476 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site : O3CHIG-HY Site @ O3CHIG-HY
Condition: AVG 54 3n 9128D-1522 250327 HORTZONTAL Condition: AVG_54 3n 91260-1522 250327 VERTICAL
" Level (dBuvim) i Level (dBuVim)
1225 1225
1050 1050
i5 §5
100 700
17G VG 54 NG 54
55 525
~18G WM M_HWWWW
B0 30
Av
g 115 175
17“000 17200, 17400, 17600, 17800, 18000 17“000 A7200. 17400, 17600, 17800, 16000

Frequency (MHz)

Site  : 03CHIG-HY
(ondition: AVG 54 3n 91260-1522 250327 HORTZONTAL

Frequency (MHz)

Site @ O3CHIG-HY
(ondition: AVG_54 3n 91260-1522 250327 VERTICAL

TEL : 886-3-327-0868
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